PIECES DETACHEES

Tondeuse portée

SG14H-40CE20, 40CE40, 40CE50,
40CE50T, 40E20, 40E40, 40E50

SBC250

Yvon Béol 3T av. de Fagriceiture - 1.9 15

L) e Brézet 83014 Clermont -Ferrand Codex 2

Téi:04TIGAIE Téibcople <04 7380 231

--------- S 03-000167-050215
PG 304 873 556 - BIMEN T04 87 F B8 2502-098-1000-0






Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SL14H tractors are listed in this parts

catalogue.

Description of type of machines and particulars

ﬁgf&n‘fs Section DESTINATION Engind

40CE 20 GERMANY '

40CE40 UK |

e = FCa20V | FC420V
SLI4H | 40CE50T ITALY N oo

40E 20 GERMANY

40E 40 UK

40E50 FRANCE (( 9

Note : When you place an order for apare parts, please check and specify the Engine

Model of your machine.

2. Explanation for head_paragraph
! TYPE OF MODEL 1Tcie
KEY{ PART CODE DESCRIPTION oty
{1F15 | TF17 | Tr19 ¢(DR| REMARKS
126 | 1514-508-200-00 | FILTER(SUCTION) ASSY| 1 ’ iE
127 | V721-103-103-50 | 0-RING =it ‘
128 | 1514-508-260-00 { FILTER(SUCT 10Ny 4SSV 1 N
120 | 1614-508-252-00 | FILTER(LH) T i : FIG. 164
;h_ Assyp ] ® ' * 4E| A
7 ___]_l ] ] 1]
| <zgw v
N T 3
y I
TV

©

(289

@ KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with "V ~ and ~W ~ are standard parts of the market.

@

"LH " and "RH ~ on the parts name are described against the moving direction

of the machine or are described on the condition how to install parts on the

machines.



QTY shows the number of parts to be used for one unit of rﬁachine.
"M T is indicated for parts supplied by a meter long.
T £ 7 is indicated for parts supplied by liter.
“AR 7 is indicated for parts need to be adjusted or regulated.
The following symbol classifies parts to be used for machines.
"% means standard parts.
T ~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts torreplace originally
equipped parts.
Serial number : upper row shows the serial number for(Ahe) first product and
lower row for the last product.
Example : Serial no. 1 through to serial mo, 1999

ITC : Interchangeability
"1 -0LD <= NEW

New parts can be used in place of ‘the/ old parts.
2 0LD — NEW

Old parts can be used in plage~gf—the new parts.
"3 -0OLD -+ NEW

0Old parts and new parts((canynot be replaced each other.
COL : Color code
Color is signified with colér 'cade number for colored parts.
Please see the color list(/shewn in the next page.
GRP : Parts shown in<his™¢tolumn can be replaced by SET parts.

Exsampie : Pattg/marked & can be replaced by parts marked B, and @ for
©), so the rest follow in the same alphabetical order.

Remarks
* Other mdler's, part code number is shown in this column.
* When, Fug. No. is shown in the Remark cclumn of SET parts or ASSY parts,

eacli—oi\\their component parts are listed in said Fig. Neo.

The following colors are used for color parts.



COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER| 4K DRUM 16K DRUM
4G CRYSTAL BLUE 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
6 G SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-858-004-00
TF MIRROR BLACK 1300-854-001-10 [ 1300-854-003-00 | 1300=8%4-004-00

NOTE : Color code is signified only for the parts assigned by thelmaker as color

parts.

4. Serial Numpers_:
1} For engines serial number is stamped on CYLINDER.BODY ASSY.
Please see Fig. No. 1 —14,15. '
2} For chassies serial number is shown on the LAREL.

Please see

MODEL
TYPE

TU324F
MHUE22C

NO. 000Q1

G2t PSS
1SEKI :‘& MADE IN JAPAN

5. Par‘t.s Crder

1) Parts nunibers listed in the parts catalogue are all registered in “ISEXKI on-line

computéer”;

2) When-you’ order parts, please make sure of correct numbers.

3) When substitute parts is available, the part number ordered will be automatically
turned to a new part number. | |

4) Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. { ¥xx  STRUCTURE TABLE OF MODEL  sxx
Ml S
0| L
D| 14444 444
E| 40000 000
L{ HCCCC| EEE
EEEE| 245
2455 000
0000
F T
]
G
1 HRKK [ KKK
2 Xk | kiok
3 XHKK | KX
4 FEKK | KKK
5 $RAK ] koK
- S>3 == S N N A A SR IDE\N E IR
7 WREA | Kok
8 *AKK | wkk
9 *EKK | ok
10 *kKK | KKK
TR I T o N A A SNP) M R S A A
12 KEKK | Hkk
13 ¥EokK | Hokk
14 XEKK | KKK
15 RRK | KKK
BT s o (O I R A e
17 EERK | Kok
18 RARK | KX
19 XEKK | KKK




P, 1 xxx  STRUCTURE TABLE OF MODEL  xx

Ml S
0| §
b| MEEEE
Ei 42455
L| 00000
T
F
[
G
20 XK
2] KHRK
99 KRKK
P. 1 xxx  STRUCTURE TABLEOF MODEL  xoxx
s |
0| B ‘
D| CEEEE |
E| 22455
L| 50000
0 T
F i
1 i
G
93 *RKK
24 xoxobe
95 Wk

26 AAK




CONTENTS

SL14H
ENGINE (FC420V—-CBOQO)
(FC420V-FBOO)

CYLINDER CRANKCASE -+vverrrresrsarnammmmmmreretvianerssisissnsisaneneenennansosonbersi2enss Fig
PISTON CRANKSHAF T reeerrrarmeerieriiiiiiiiaiiaeniiaeiriceennvesesnnmmenneeeneeee e e, Fig
VALVE CAMSHAF T s ceerrrrerrmmmsrarariieiemeicicrieenraneninenonneneeeeens loe §eni e Fig.
LUBRICATION EQUIPMENT rvererrrraenrrtramnrmeritstinttiuisssmenmaaenesoois s gopersernsnsnnnnnsn Fig
COOLING EQUIPMENT s+cx-rxrrerrerimrnernimnviiiiiinrraienriasrsssnsinees (0Ll rnirainaieeaanaan. Fig.
ELECTRIC EQUIPMENT #ttttrrrrtrrmmaeeaiiiestiirnenriernrasriniine, oavo N Fig.
CONTROL EQUIPMENT «+ccereesermrenmnmratresnntirsnnrneanreres sy shes aiiesaseseenreiernerinssssneens Fig
CARBURETOR -+ vsserererrrrrereanmiereiiiirsiniinisiesieneeoen s e Sy s smeessvnannenenennnnrsressins Fig,
AIR FILTER MUFFLER: - -rrrrrreesrtrmuattamrietemmgom s/ e s eeeeen e aaneanessennseeenannns Fig
FUEL TANK FUFEL VALVE -t coeecerrareenainaanaad A e Fig.
STARTER - trrrressrtreanriiiareioainriiaeteanennspas T T PP Fig
N 1 T T g T 2T O U PUPN Fig

L o e R - T o b IR N L B AN T S

— = e
Lo N9 = =



CONTENTS

CHASSIS

SL14H

SHROUD AND FUEL TANEK SYSTEM -errereerreeersseeiemiieorianmrarsssasnrneeraennbl e Fig 1
BATTERY SYSTERM ceeresesnsaeerssntateertiotimitessanstietesasestneemiaersoetmermiaaesrsreesesiithesonrer Fig. 2
THROTTLE SYSTEM«errreesrererrsteerteertotimiieesiarmiiamesteeimriiermraneri Seishheneesnees Fig 3
BELT (DRIVING) AND HST SYSTEM :rrrrerreemrrmmeemsmmmmiminsiiinnsshiis b, Fig. 4
PEDAL (HST) SYSTEM wreenrrereessrsmeerenrmrianaaereuniannresnnnerennnens Zeo 2 Soniin, Fig. 5
CASE (TRANSMISSION) SYSTEM - verermmerrresmmeiiineie G Tt Fig. 6
BRAKE SYSTEM «oserrerrettettttniaimmmiiiiiiitiniiiiiiininnny R I Fig. 7T
TIRE (REAR) SYSTEM »eeeccevnseeerenrnsmraensennnnnreniiniines i L riiieeir e e Fig. 8
CHASSIS SYSTEM vrererrrrrrervensnssserivsrsniransinssstassisssyusrrsiDyressssssessessnrsionsrnrrnsrnss. Fig. 9
AXLE (FRONT) SYSTEM +crerrerreernrrrrerrmrrananneece TR 1 T Fig. 10
STEERING SYSTEM - rvrvrorrrerenrrrverrersansinsrnrrassdlfaitndosssrinsssusimisirinirisasiiin Fig. 11
TIRE (FRONT)} SYSTEM-: - srrrrrseassrnnssrnesiioiing ettt rrya ety Fig. 12
P.T.0. SYSTEM::rerereemearrmenmnnesnmnnennenenreeabbens v Fig. 13
LINK SYSTEM «eeeerrrneeomrnerrroaiiiiirnssnsfiaiassiestiemi sttt Fig. 14
HOOD AND PANEL SYSTEM- e errersfiesmnerrsrecrsermaerterisirsioreimiermerirmnesioassn Fig. 15
FENDER AND SEAT SYSTEM « o5 eberestmtemmutmatme it eet i cmt e ieeee e sra e e ernseneesbanenn e aas Fig. 16
ELECTRICAL SYSTENM «+r ren v yomisaimieenstvrnssaiarsisiasvnssssinsstsnnssrmnsiortmrmmrrsanrsisiii Fig. 17
ORNAMENT -+ veveesssaminima s L0 e rmeranenenae. PP Fig. 18
LABEL rereverrerrnranmmnsansaedo2 en 2ottt e e e a e Fig. 19
SSM40

DRIVING S Y S TIRM N  trerrennsrasinmtetittaruraiesaattvesitier sttt tess i st risrrsstisnsnsans Fig. 20
DECK AND COVER SYSTEM rrrrereerersatmimtastiiimiiuistiimimasioaeiontieneersernnes Fig. 21
LI ) T P Fig. 22
SBC250

FAN AND COVER SYSTEM «--rrrrerererrratensronttmintttimmitsiinitiiistiiie e anaiaraes Fig. 23
PANEL AND FRAME SYSTEI «revrreerrrrmnrrnrsrrenserninsinriominrssiasesiiniiiiiiiii. Pig. 24
COVER AND PIPE SYSTEM - trerrerrreerraressersnrimmtmtmiiiiiiiniii ittt arnrenrnsnsrnanssnrras Fig. 25
I = T S PP P Fig 26



ENGINE
FC420V - CBOQ
FC420V - FBOO



FIG. 1

kadz-anin

CYLINDER CRANKCASE

KEY

PART CODE

DESCRIRTION

ary

TYPE OF MODEL

FC420v
£BG0

FL420¥
FBOD

0——

"I

REMARKS

5110 - 086 — 011 - XX

86 -018

S110 - 042 — 098 - XX

5110 - 092 — 433 - XX

GASKET — HEADR

HEAD — COMP = EYLINDER

HEAD — COMP -~ CYLINDER

GASKE R=ROCKER CASE

HEAD ACOME — CYLINDER

110042086
110086011

110086028
110092433

5110 -0092 - 947 - XX
5110 - 222 - 0bb - XX

5131 - 692 - 436 A XX

5132 - 702 — 055X

5110 - 222 - 070 - XK

GASIET <~ CRANKCASE

110082847

CASE - ROCKER

CHSE ~ ROCKER

110222070

110222055

131692436

."13270é055mmm”mmmmm

5161 — 262 — \]
5480 - 022 ~0F3)- XX
5490 - 022 TO7 - XX

F =KX

5490 5156028 — XX |

| 5490 - 1567~ 174 - Xx

VALWE

GUIDE ~ VALY EX

GUIDE - VALVE

COVER - CRANKCASE

COVER - CRANKCASE

¥

110816

N et
T1L9818 |

181282113

490022078

.mééd6é§{d%mmmmmmmwm

2

49015602é”m”.mm”mm

490156{?4”'”m””' .

5491 - 206 - 019 - XX
5491 - 206 — 106 — XX

5920 ~ 022 - 310 - XX

5491 - 206 - 061 - XX

mééébtﬁdééﬁ:2f3_:2km”

CRANKCASE — COMP

BOLT

BOLT

KCASE - COMP

1

119616-

119618 )

49120601¢
481208061

491206{6émm”_mmm“m

_.9é002227é“mmm.mmmm

920022310

5920 - 042 ~ 083 - XX

5920 — 082 ~ 308 - XX

16920 - 222 — 206 - XX

'ééébtfﬁﬁétjbézt;kku'

| 5920 - 152 — 188 - xx

STUD — BX14

STUD

SCREW

NUT

WASHER — 10X20X2

20042083

Q20042094
920092308
820152166

920222206




10

FIG.

REOZ-001L

1

10
8.

20

9

o

16
1

X

CYLINDER CRANKCASE

KEY

PART CODE

DESCRIPTION

“JTYPE OF MODEL

FLAZOV
CBOO

FC420¥
FBOO

O--

o0

oo

REMARKS

23
24
25

5920 - 431 - 263 - XX

5920 - 492 - 096 — XX

mééé61:4éﬁi:ééé:jxk

BOY20 — 492 — 097 - XX

éééat:gééilxbat:kk”

SEAL - OIL

SEAL - (L

%

920431263

¥

8204312685

¥

920482085

”éédﬁéébéf ...................
820492104

53920 - 432 - 227 - XX

”%;éﬁtrébéi:FAitjix

5130 -TOB — 45X — XX

'"gj?ﬁfLébéf:{ékfoQM'

5921 ~ 432 - 005 - XX |

SEAL - OfL
COLLAR

BOLT ~ FLAINBGED

BOLKT=ERUD

'mgéfggéodéum B

Q20402227

Saoremas
17160818

5171 — GOS8 — 20X — XX

5601 — ABS ~ 07X — XX

15490 — 022 — 097 - XX [

1 5920 - 3680 - 23%,- XX

BOCT=3TUD

BEARING — BALL

.m”éébéébéé.mmmmmm”mmm

171G0820
80148307
490022097




Kid2-0020

FI

G 2

hl—e
4-—ﬂ
2-12

[:::l L5

50—9

1-10« {;:@ﬁ)

5.7 8

H—&

@5?

13

18-19

25—@

53

@—25 2 s

%‘5‘%
o—30,31~48

PISTON CRANKSHAFT

15

23——@359

21.22

@52—23
S— 49
o8

C—— 20\ 21

SV AN

48

11

29—

16

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

o0
Rrierley!

O-—

FC420¥ | FL420¥
£BO0 FBOO

REMARKS

5130-012 - 092 - XX

ENE RN N

5130 022 — 070 — xxm"
5130 - 022——078 XX

5130 - o12-1éo XX |

5130 086 OO]—-XX

PISTON ~ ENGINE

F'ISTON ENGIN:

PIN PSO"ON

\"

SE

RINF‘

PIN PISTON

S PISTON

_"ﬁ30012]30mmmmmmmmm_

130012092

130086001

5130 - 086 —~ 053 - XX

5130 - 086 003 XX

5130 - 256 — 020 ~ xx“"

5130 -292 - 078=

F’I"'G < SI: T — PISTON

130086053

R:'\J\.. - SET PISTDNL

RING SET PISTONL

PISTON — ENGINEL - 0.25

RING SET PISTONI.

130086002
30086003
130256020

130292078mmmmmmmmm"

5130 -, 4¢e—01o—xx

5130 292 0r8> KX
5130 - 292-|uh>-XX
5130 426 Uu8 XX

5921——4 2—-112 XX

PISTON ENGINEL 050

PISTON ENGINEL 050

WEIGHT

WEIGHT

BEARING — PLANE

130282079

iébééé}demmm”””m”m
]30426008”mmmm"mm_”
13042601Ommmmmmmmm_

92]4121 2mmmmmmmmm”

'm5132 516 - 020 - XX | |
5921 — 502 — 193 - XX

5131 -072 - 088 XX

m5 131-072 - 232 XX |

5132 516 019 XX

SHAFT

SHAFT

RO SS

ROD ASSY CONNECTII\IG

BO LT

NNECTING

131072088

.“]3251602O”mmmmmm"m”

d{én'”””m””

921502193

15132 -516 - 041 - XX

'”5461-—022-—077-xxmmnoo

5921 - 412 - 108 - XX

5132~ 516 - 039 — XX

026 007

ROD — ASSY — CONNECTING

ROD = ASSY - CONNECTING

BEARING — PLANE

132516039
132518041
L
S

921412108._mm”.




12

E3Q7-ec30

FIG. 2

PISTON CRANKSHAFT

1

50
-10+1
®

5.7-8

i o
ﬁ% ]
)

18-19

26

S-25

&

@—49

@—28

°)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FL420V
FEQD

FE420V
CBAD

TRO

REMARKS

26

5491 - 192 - 134 - XX

82

[ 5920 - 252 - 210 - xx

NUT

CRAMESHAFT — ASSY

481192134

580562101

920252210

5920 - 262 - 213 - XX

5820 - 252 -~ 211 = XX

5920 - 252 - 214 — XX

SHIM,T =1.25

SHIMT = 1.32

SHIMT==N.355

SHIM,T =\\285

1o20252212

920252211
920252214

5920 - 252 - 219 K&

5920 - 252 - 216 - XX
5920 - 252 - 217 - XX

SN )= 1,39
SHIM. T = 1.425

SHIM,T = 1.53

SHIMT = 1.46

SHIM,T = 1,495

920252218
920252217

5820 - 252 - 221 - XX

15920 - 252 - 222 — xx
5920 - 252 - 223 - XX
5920 - 252 - 224 ~ XX

5920 — 252 - 225 — XX

SHIM,T = 1.565

SHIM.T = 1.60

SHIM, T =1835

SHIM, T = 1.67

SHIMLT = 1,705

920252221

920262222
920252223
e
e

5820 — 252 - 228 — XX
5820 — 252 — 227 — XX
5920 - 252 - 228 - XX

SHIMT = 1.74

SHIM,T = 1,775

SHIM,T = 1.81
SPACER
SPACER

92.0262]56 e

9202522286

9202.5.22.27 .....................
920252228

920262160




¥od? - 0did

FIG. 2

50——0
1

L—g
5.7-8

1-10-
&

&7

18.18
26

e—25
&

S&—149

08—
©—-30,31~48 — =)

PISTON CRANKSHAFT

13

KEY

PART CODE

DESCRIRTION

ary

TYPE OF MODEL

FL420¥
CBO0

O =

FL420¥%
FBOO

iele]

R0

REMARKS

5820 - 332 - 080 - XX
5920 - 360 — 08X ~ XX

RING — SNAP
RING - SNAP

KEY

820332080

1 sr038608
920382094

950885077 e




14

K50E-nudt

10

2
a5

10

FIG. 3

13a
13|- 14

17.18

VALVE CAMSHAFT

22A
g 19 22 23
19A

KEY

PART CODE

DESCRIPTION

AYPE OF MODEL | 1

FCAZ0V | FCA20V | |
(8o | reco i€

REMARKS

imlleTe!

]

.mémm

51]0-—122-—189 XX

5120 - 042 085—
5120 042 097—

m5120 052 070 - xxm”
5120 - 052 ~ 086 — XX

CAF-‘ VALVE
VA

VAL.\-"E - INTAKE
VALVE - EXHAUST
VALVE - EXHAUST

INTAKE

1| 110122189

120042085“mmmmmmmmm

IO W =
-11961%
119618~

]20052086mmmmmmmmm"

"5120—
5120 - 162 — 055 — XX

5]20 092 058 XX

5120 - 092——060 xx “
5120112 — 052 xx

RETAINER VN \f E

CUL LET

AFN‘ = L"'OCKER

RETAINEH VA' ’E

ARM ROCKER

1 120182054

20092058
Toot 1oy

120 62055mmmm_mmm_”

m513

5120 - 202 - 058 — XX

5120 - 322 OBB-—XX
62 056 X\

5180 072 052——\&
5491

—182-077 - XX | &

S"la‘-\l > ROCKER
""ET -

F'\OD PUSH
SEAT SPRING

CAMSHAFT COMP

120202058

) : e 3|

" 160072052

] R
-11%615

; m"120322068mmmmmmmmm"
62056

49118207?””mmmmmmmm

'W5491

5481 - 182 - 099 — XX

—182—132—XX”

5920 - 432 - 113 — XX | ¢

5211 - 182 077 - XX
52]1 —182 083 XX

CAMSHAFT ~ COMP

DECOMPRESSOR PSSR J
DECOMPRESSOR

PIN

1 1196186-

491182132

O et 81233 I
1| 119616~ *

491182099

2}1]8207?mmmm_”mmm_
211182083
920432113

5921 — 442 - 323 - xxm

58920 ~ 812 033 XX

"5490-?82 06

5920 — 092 — 182 - XX | sa

SPRING ENGINE VALVE

SPR!NG

SPFIII\IG

SPRING ENGINE VA LVE

SCREW

: , |- _mm"921442323..mmm”mmmm

' 920812033

490782061

S 920092182

S 490782068_mmmmm.__”




15

FIG. 3 VALVE CAMSHAFT

2A
2
22A ﬁ
g 19 22 23@

19A

RIS e
]3|-14 % i} /\% ?) @
T

19 2‘3

& 22
)5
4198 224

RELI-0030

TYPE OF MODEL
KEY PART CODE DESCRIRTIONN OTY [TFaaov | Foezov

CBOD FRO0
21 | 5920 - 162 = 139 - XX | NUT f ! 920152139

2
0 5920 492 - 100 xx” SEA _0||_ ] .2.. S R . 920492}00..
2

oO--
Coo
T

REMARKS

-119615

e 920492054...

24| 5920 — 492 — 054 - xx"' SEAL oiL
23 | 5920 - 492 - 223 - xx sm o.L 2 * 920492223




18

KirE-0040

FIG. 4

LUBRICATION

EQUIPMENT

KEY

PART CODE

DESCRIPTICON

a1y

TYPE OF MODEL

FL420¥ | FC420V
CBGO FEOD

O—-

Q0

VTG

REMARKS

1-892- 360 XX

5110 092-— 75 XX

m5132——702 054 — XX

5180 — 822 — 059 — XX | PU

GASKET,OJL GAUGE

PLATE

PLATE

PUMF’ ASSY Gu_

110092175
110092346

132702054
160822059

5161 —422 O53-—XX

'516 -542 052 — XX

Siwioni~ @ | ol e

5920 - 662211 - XX

5490 - 852 — 071 - XX | FIL

5310 - 646 oo1——xxm"

COVER — F’UMrJ
ROTOR PIIMF

PLUC

PIPE CCMH

F\LT"'-{ ’]IL

161422053

161542052
31064600

49065207

5490 - 652 059 XX

15490 - 652 - 073 - XX
5520 - 052 - 070 — XX_[ €
| 5520 - 052 - 105.—Xx] G2
| 5590 - 582 - 090 - XX | oE

HLTERA~ OIL

FH TER OIL
UAUGE
GAUGE

GEAR HERICAL

1=
Sl
119616~ 2

~119615,

RET S ra B

430652059

nngéééééb%é”m.”.m”.m

520052070
520052105

590562090

BEQ0 - 712 - 070 XX

5592 312 OSZ-—XX
5920 372—

5920-—372-—200-—XX

5590 712114 - XX '

90 — xx | cL

JOINT

F[LLER

CLAMP

JOINT

CLAMF’

580712070

' 590?12114

5923 2062mm”mmmmmm”

D20372199

__920372200mmmm”mmmm_

5920 552——073 XX

5820 - 662-—092——XX

5820 - 662 - 207 — XX

"5920 812-—305—-xxm”

5922 002 O35—-XX

F{ING O

PLUG DRAIN

PLUG
SPR!NG

WASHER

820552073

920662082
8208682207

_“9208]23O5m.m.””m_m”

922002035




filivag il ]

FIG. 4

LUBRICATION EQUIPMENT

17

KEY

PART CODE

DESCRIRTION

aTy

TYPE OF

MODEL

FL420v
CBeD

Fe420y
FBOO

O--

Qo

TIO

REMARKS

5130 - BOS-—TOX XX

5 30-808 4OX XX

5130 BOS-—14X xx'
5130 . BOB — 30x xx

5220 — BOB — 08X ~ XX | SC

BOLT — FLANGEJ

EOL.T FLANGI:"J

BOLT - FLA'\Jq ED

BOLT o rLANGED

SCF’EW = Pﬁ-\l - CROS

2

T TCRR A YL

&
#

%

£

¥

13080810

13080614

}3030830mmmm”””'”'

13080840

22080608mwmmmmmmmm

5600 A1O OOX XX
5670 D20-—1]X XX

58?0 D20-—16X X

Batlc SIEEL

f’) H‘P\IG

O '?I NG

Lu_”.mmmmmmmmmmmmmmm”mmm
|

GO0A1Q00

h67OD2011mmmmmmmmmm"
87OD20 6




18

FIG. 5 COOLING EQUIPMENT

0—¢

15
%)
IS 19

2

—
)

a—

¥502-0036

“JTYPE OF MODEL

1| C |G
KEY PART CODE DESCRIPTION Y I Foazav T reaey | T | @ | R REMARKS
ceoo | FB00 |G L P

1 | 5110 - 442 ~ 084 — XX | BRACKET 1 F 110442084

2 |5140-242-294-9K |oovern : . wozizsosen

SCREEN PR > Jin N S : . . 140372 : 049H...

SHROUD ENGINE |

5 | 5490 — 892 — 233 ~ 9H | SHROUD - ENGINE~ Mt 4908922330H
6

5490 - 892 ~ 330 — OH | SHROUD - ENGINE | F 4908923309H

""" 7 | 5490 - 892 - 392 — 9H | SHROUD - ENCINE. 1 ' 4908923920H

8 5550 202 079 - 9H | GuARD R T ¥ 5502020799H

9 | 5500 - 412 - OST—XX“ FAN 1 ¢ 590412087
0

e By A s oosenaaro
11 | 5590 - 662 - 564 - GH | HAUSING - FAN | * 5906625649H

12 5920 262 - 003—><>< ww—mo AR

135921 -432- 179 - XX Cotlar 4 | | 921432179

14 | 5921 - 432 —182,— XXV COLLARG.2XT. 3x5 3 ¥ 021432182

15 | 5130 - BOB - 10X — XX | BOLT - FLANGED L 130B0610
16 | 5130 - RB08 - 20X — XX EDOLT FLANGED 3 : 130B0OB20

XX | BOLT - FLANGED F 1| [rsososiz

U B o O o B
L
e T B o

I 5

13 {5
”‘1'9”"'5224 804 O8X XXMSCREW PAN WP CROS

20 | 5224 — BOB - 16X ~ XX | SCREW - PAN— WP —cROS |

—XX BOLT FLANGED




F502-G0ED

Fl

G 6

ELECTRIC EQUIPMENT

19

KEY

PART CODE

DESCRIPTIOMN

TYPE (OF MODEL

ary

FC420¥ | FCAZ0V
(B0 FBOD

Qo0

peiln

REMARKS

5210 - 661—-020 XX

-212 - OTO XX

REGULATOR — vl TAGE

IGNITEF(

COIL
Coly = |(J- ”TION

[GN!TER
1GNIT|ON

M 3 501 S TSR N N SO

119616-

119816-

210661020

211182095

211]92}O1mmmmmmmmm“
211212008
2 212070

5211
5211-—302 060 XX

1- 9832 — 07205%%

—212-—086 KX

- 302 066 — xx”"
- 692 - 004 \<><

(‘CJIl_ > IGNJTiON

Cﬁ\

TERMJNAL
FLYWH EEL — ASSY

SPAF{K F’LUG
CNJ - SF‘ARK F’LUG .

1
-119615

211302060

21

211212086

211302086” -

692004

1932072m“mmmmmmm”

5217 -
5260—112—- 104 - XX
~314—><><

- 932-—1
—932~1‘34-XX

5280—

8 —/\X

FLYWH EEL ASSY
FLYWHEEL ASSY
WJRE - LEAD

5260-—1]2 331——XX

WIRE - LEAD,L = 260

WIRE LEAD

119616-

L
BA2HT1

211832128

.211932154”_mmmmmmm
260112 04

260112314__mmmmm”m”
260112331

"'5920 092 308 - xx
5920 - 152 ~ 167 - XX

mééédt:é§étféé§:;kk“

5590 - 312 - 088 — XX

59

COIL — CHARGING

92015216?
920222229

580312088

920092308

920372063

1 5920 - 702 - 075 = XX
5920 — 702 — 077 — XX

5920 - 372 - 177 = XX

5920 382 -~ 084 - XX

5920 592 012-XX

TUBE 5)(6><55

F'LUG SPARK RF\H 1YC

PLUG SF’ARK BPRSES

920372177

920382094mmmmmm_.”

920592012

920702075mmmmmmwmm

920702077




20

RI2-0060

FIG. 6

ELECTRIC EQUIPMENT

KEY

PART CODE

DESCRIFTION

TYPE OF MODEL

()

FC420V
B0

FC420¥
FBGO

O——

TIO

REMARKS

23

5920 - 712 - 112 - XX |

5921 - 902 - 167 - XX

5920 - 712 - 098 - XX

5021 - 902 - 187 — XX

GROMMET

TUBE

TUBE
BOLT — FLANGED

GROMMET

-1]9615

¥

920712099
820712112

éé{ééé;g%mmmmmmmmm
821902167
13080525

5130 - BOS - 20X - XX

| 5224 - B4 - 08X - X

5224 - BOB - 20X — XX

BOLT —~ FLANGED

SCREW — PAN >JWP - CROS
W~ P8 5 WP — CROS

119616~

130B0520

éégéaadémmmmmmmmmm
224B08620




ko2 070

FIG. 7

CONTROL EQUIPMENT

21

KEY

PART CODE

DESCRIRTION

TYPE OF MODEL

FLA20y | FLa20v
CBOO FBOO

O i

o0

ToR

REMARKS

5491-—132 098 XX

5110 472 028 XX

5920 372 020 XX

5920 - 812 — 316 - XX

F’ANEL COMP

CONTROL

5920__152__120 Xxm_mm_ SRR/ S SSISOSUSUUUUUOROSRIOAS IVUSIVDY NOUOROROIOORE SSSRRORIOY OO SPOOS N

491132098
0472028

920812316

5921 — 442 — 220 — XX
5921 — 442 — 266 — XX
'5921-—502——182 AXX
5130 - BOS — 08% XX

SRRING

SPRING

BOLT — FLANMGED

921442266

921442220

130BOR0E

PSR AT SO g

15214 - BOA< 2!

52]4 BO4—-1¢X
5214 BO4-Lb&~—XX

5161 ~B02—088 — XX
5181 - 5927~ 130 - XX

~ XX

25X — xxm“

SCREW — PAN

SCREW PAN

SCREW PAN

L[NK CHOKE

LINK — CHOKE

21480412
21480420

2!480425

m161692088mmmmmmmm_

181892130

M e oo
C)_LD;DQ -] ih

5161 - 712 - 068 — XX

52 1 —872-—055 XX

5390 032 - 073 - XX
539 -—292 Oii——XX

5161—?12—079 KX

LINK.GOVERNOR
.LJNK,GOVER.T.\!ORI
ARM ASSY
ARM PIVOT

SPRING — GOVERMNOR

181712056

”161712079
211872055

390032073.“m. .
39]2920

M g
Py —

”éém

5420 - 382 — 060 ~ XX

5920 - 222 - 019 - XX

5320 - 222 - 088 - XX

5491-—102 067-xxm
520 - 022 — 269 ~ XX

SLEEVE
. WASHEF{ (
”WASHEF{

}48906)

E

JTIABB08 )

420362080

49110206?
920022269

920222019
920222089




FIG. 7 CONTROL EQUIPMENT

. kadz-dote

TYPE OF WODEL
KEY PART CODE DESCRIFPTION QWY [Feazov | Fodzov
CBO0 FBOO

# *

O—-
afoTel
wD

REMARKS

_____ ) 92 432006
27 5921—442 033 XX SPRING 1 f ? 921442033

6 592]—432 008 XX COLLAR 7

28 | 5922 - 002 - 029 - XX WASHERBEXHSXQD o f 922002029

29 | 5922 - 002 - 036 — XX | WASHER 1 g 022002036

30 | 5922 - 002 - 070 — XX | wasHeR L 922002070
31 | 5180 - BOB — 35X ~ XX | BOLT - UPSET =3 ol ¢ * 180B0635
ool BOG - oox e e N X e e S
| T 500 ook XX“.“WASHER 25 R o

345554 Aos Oox XX.... PJN gNAp 554A0600........_...._.._....__....__..




KBLE-COE0

FIG. 8

CARBURETOR

23

KEY

PART CODE

DESCRIARTION

TYPE OF MODEL

aTy

FCAZOY | FO420Y
£BOO FRQD

0—~

—ao

isiin)

REMARKS

5150 032 090 KX
5150 032~
—092 024 XX

64-—XX
O

CAHBUF{ETOF{ ,ﬁ SQY

GASKET

0
5131 - 832 - 252 — XX

- 092 - 769 - xxm'

F’L,ls TE

CARBURETOR f\cS‘r’

GASKEI’

1_
~113615

119616~

%

150032090

I eoosar lga
110092024

110092?69m”m””””mm_

. 131832252”mmmmmmmm"

5160 -

- 882 - 004

142 - 010 - XX

5160 - 202 - 096 — XX |-
5160 - 202 ~ 122 - XX
5211 - —882 001--xx”

5211 ¥ | so

BERE N PILOT AIFE

SOLENOID CAF{BURETOF{

SOLENOID CARBURETOR

* P
R e |
t119615 [

b
cLL98La
116616~

e s |7

180142010
60202096

160202}22

211882001

”"éEfééébbg

5920 092 O 5
5920 650
5921-—44¢

5160 - 302

:)jV

5T60-—95’

1r4 xxm"
—137 XX
067 - XX

SCREW

SPRING

\-"A LVE - FLOAT

WASH ER

\-"A LVE THROTFLE 90

920092025

92065078
S
s
Teoatmaes T

5160 380—-24X XX

5160 312 088 - XX
5 60 352-—056 XX
5160 352 O58-—XX

5160 412—-163 XX

FLOAT

JET AIR 18

SHAFT ~ CARBURETOR

160312066

160412163

5160 412-—

—262— 151 —XX

549]-—212-—152-—XX

163 = XX
5160 - 412 - 215 - XX | 5
o 1
| 5ag1 - 272 - 106 ~ xx

SHA W CA F{BURETOR
\-"A LVE CHO K E

NOZZLE = I\.-"IAIN 65A

NOZZLE - MAII\I 65A

SH AFT CAF{BUHETOR

1_
z119615

T AR

Bt DE1 I3 I
139616-" ¥

160412163
160412215

161262151
4912

06._”mm”mmm_

491212152




24

E302-0084:

29

°@—3

83834

31A-31—§

FIG. 8

20A-20
Vi

16—=/21a.21
V30A. 3oj

CARBURETOR

KEY

PART CODE

DESCRIPTION

“}TYPE OF MODEL

FL420v
FBOO

FL420¥
CBO0

O--

A

REMARKS

5491 ~ 232 - 006 - XX
5491 - 232 - 068 - XX
5920 - 082 - 080 - XX

5920 - 092 - 081 — XX

5920 - 092 - 244 - XX

HOLDER — MAIN JET

HOLEER — MAIN JET

1_
c119615 |

R e

¥

481232058
491232088
920092080

920092081

820082244

5920 - 272 - 003 - XX

COLLAR
COLLAR

PN

O Riwe

RING — SNAR

S20272003
520272028

92033206?........__.......__...___..._
Q20432006
920652148

5920 - 632 - 148 — XX

5920_542_062_xx ...................................
5820 - 642 - 072=XX
5820 - 812 - 008 - XX

JET — PILOT &0

SPRING

JET — PILOT 60

1_
- LE961S
119616~ *

820632149
G3z1e7

920842079

5820 - 932 - 002 - XX

5920 — 932 — 069 — XX

5921 - 442 - 037 — XX
5921 — 442 - 1680 — XX

SEAL
SEAL

SPRING

COLLAR

SPRING

8209832002
920932069

92144216

384
5921 - 702 - 022 - XX
5321 -802-011 - XX

5821 -502 - 121 — XX
h921 —-B02 - 218 - XX

5214 — BO4 - 14X — XX

TUBE,4.5X8.5X 100
SCREW — PAN

1-
-119615

118816- |

921502121

921502218

1921702023

921._90201 1 e




Ka02-Da8a

31A-3]—8

vy
s/ an— 5

FIG. 8

308+30—s

&

CARBURETOR

25

KEY

PART CODE

DESCRIERTION

TYPE OF MODEL

FC420V
CBOD

Fo420y
FROO

O--

o0

rin

REMARKS

5110 - 092 - 946 — XX |

5110 - 082 - 944 — XX

5110 - 092 — 945 — XX

GASKET,CARBURETOR

GASKET, INSULATOR

GASKET,INTAKE PIPE
GASKETCARBURETOR

GASKETHRSZULATOR

110082944

110092945

1106802339

110602340

5110 - 602 - 341 — XX

5160 - 606 — 001 — XX
5160 — 736 - 001 — XX

5260 - 112 — 233 XX
5920 - 372 — 012XX

GASKET,INTAKE PIPE

PIRE - INTAKE

INSULATOR

WIRE ~ LEAD

CLAMP

110602341

160606001

1160736001

524

59 02 BB — XX

5172 - GOB\- T75 - XX
5224 +BOB. ~/08X — XX

5410 — BO6 — 00X - XX

5920 - 592 — 226 — XX
TUBE 1 1.6X16X116

TUBE.11.6X16X116
BOLT — STUD

W — PLAIN -3

SCREW — PAN — WP — CROS

920592228

410BOB0OO

5702 ~ A04 - 100 - OX
5920 - 151 - 193 - XX

MNUT

TUBE - RUBBER

TO2A041000




28

FIG.

9

Katz-rood

AIR FILTER MUFFLER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FC420¥
CBOD

FL4Z0Y
FBGO

o--

[ele]

vAIDH

REMARKS

51

5110 -092 - 505-—XX
5110 092 943 XX

GASKET, AR FILTER

GASKET MUFFLER

- 102 - 327-)()(

FILTER ASSY AIR
CASE - AIR FILTEF‘

FILTER ASSY AIR

10082505
110092943mmmmmmmmm_
P
T PSR
110112227”mm”mmmmm”

5110 - 132 - 140 - XX
5110 - 132 - 109 - XX

”5110—132—110 XX
5110 - 132 — 141 — XX

5110 - 122 - 223 — XX

CAP AIR FILTE”

ELEM ENT A, 'Fi r-|LTER

ELE f':f\- N AIR FILTER

ELEMEI\IT < /A'R FILTER

ELEM[NT AIR FILTER

1 1

”11wmw

10122223
110132140

. 110132109mmmm”mmmm"
110132110

1101321471

5490 — 702 - 547 - 9Y

”5180 772 - 052 - XX
5920 — 092 — 166,~ X

5110-—122—-251— QY

5920 - 022——274——xx'

J\ﬂ\“‘ Fl_':_q - COMP

‘SPARK ARRESTER

BOLT

ARRESTER - SPARK

SCREW,5X8

4807025479Y

.]1012225]9Y et

1 920092166

920022274mmmmm”mmm

5920 ~ 222 ~ 220 - XX
5317 — RO8 — 0OX - XX

5461-—F08 00X — XX | ws

WASH EH

NUT HEX SMA LL

WASHER SPRII\IG

920222220
317R0800
6 FOBOO




FIG.

19-20

KS0Z-Crea

10

21

.

FUEL TANK FUEL VALVE

s goi

1920,

@?F——24
tliw—25

27

KEY FART CODE

DESCRIPTIOM

TYPE OF MODEL

FO420V | FO420¥
£B00 F800

o0

i

REMARKS

1 5490 402 08B - XX

PUMP — FUEL

5110 092——763 XX

[N

5430

m5110 092 764—-xxmm

5430 - 282 — 089 - XX | DI

GASKET FUF[ PUIVIP

D FHPAGM

DIAPHF‘ACN‘

GASKET FUEL P\_!I\,“P

490402066

Hooszres
e
e
e

5491-—162 055 XX
5920 092 212——XX

5510 232-—130 xxm“
10 - 092 - 526 (XX
5140 — 432 — 064 kX

WALYE - ASSY

Q(."*I:W

TA rJ
GASKET

FILTEH,FUEL TAP

ASSY

4911620556

520092212

. éfdéég{é&mwmmmmwmm

0092526mmmmmmmmm
140432064

5510 - 362 - ODQ-—VX

| 5920 — 552,

—d83—XX

m5920 551, 299—-xx

5921 — 442 - 043 — XX |

CUP,FUEL TAP

SPRING

510362068

9 0092004

Sroma] 299mmmmmmmmm

920850083 T

“92 442043u_m_mmw”m

5491-—052-—098 KX

5920 - 225 53x xxm

5921

1 -702-088 - XX | L

BRACK ET — TAP
WASHER

49]052098

Soaeea e e,
920592169mmmmmmmmm
I e e

121702088

5130 BOG-—16X XX
5130 GOB-— 4X XX

5130 - BOS - 08X - XX '

"5315—812—00x XX | mu
5410 - B12 - 00X - XX

BOLT FLANGED
BOLT FLANGED BT
.BOLT—FLANGED
NUT HEX FINE

W PLAII\I S

13080508
3080616
3060614

eat zooum“mmm”m”m

|a1081200




28

E502-CEo0

FIG. 10

FUEL TANK FUEL VALVE

21

[ 19-20

gmgm\
@—24 |
&—25

i

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

gry

FL420%
LEOD

1 C |G
TIO|R
FL420¥ cli e

REMARKS

5705 - AGB — 100 - 0OX
5920 - 372 - 176 - XX

TUBE — BRAID

CLAMP

TO05A081000
920372176




KROZ-GYI0

FIG. 11

STARTER

28

KEY

PART CODE

DESCRIFTION

TYPE OF MODEL

O~

FCA20¥ | FC420%
€800 FR00

o0

REMARKS

211 -832 - 073 - XX

5130 - 812 ~ 085 - XX

5131 - 682 — 131 - XX

5160 - 732 - 098 - XX

STARTER — ELECTRIC
CLUTCH - ASSY

INSIM-ATOR

HOLDER,BRUSA

LEVER,BHIFT,

2 ¥

2

211832073

130812085

131682131

160732098

ol | e = sl

5161 - 482 — 108 - XX

5210 - 402 - 052 XX

COVER — AS5Y

BRUSH

CO¥ER — AS3Y

181462077

161462106

| 210892089

SPRING — BRUSH

AFMATURE

210402062
210802054

5270 - 102 — 132 —XX
5320 - 852 ~ 368> XX |
B S\l
B\

SWITCH
STOPPER
STOPPER

270102122
320852086

. ..320852.097. e
920332081

920022277

BO20 - 152 — 148 —~ XX

BO20 - 152 — 147 — XX

..5920 _..2.22 3 2.1.8. _”;Q;;' 1.
5317 - BOB — 00X — XX

5461 - FO8 - 00X — XX

WASHER — SPRING

8201562146
920152147
920222218

5 ‘,;Bolgo() .........

A8 1FOBQ0

5130 - BO8 - 35X - XX

BOLT — FLANGED

130B0835




30

FIG. 12

KilZ-ulEt

LABEL

5
l

Kawasa ki
FC420y

KEY

PART CODE

DESCRIPTION

JAYPE OF MODEL

FL420v | FC420v
[4:0 FBO00

o0
ey

O--

REMARKS

3

5580 302-—142-—XX

5560 312 3 6 XX

5560 - 382 - 504 — XX

5560 — 302 307-—xxm"

5560 - 312 — 317 xxm"

LABEL

LABEL
LABEL MAN UAL
LABEL MANUAL

LABEL — BRAND

3 ¥

1-
-139597

i P

ot 371X ORI AN VY WO Wt

5B0302142

0312316 T

560312317

560382504m“mmmmmmm_

5560-*402——285-XX

”5560 402 - 28?-—XX

5560 — 402 — 289 - XX

5560 - 402—-286 xxm

5560 — 402——288 XX [ L

LABEL WARI f“ F

LABEL - J’\’ﬁ RNWNG D

LA%‘—L X WARNING E

LABEL WARN'N\. GB

| TangE- ¥

139595~ %

e To0 RS [ SRl S o

RETTe S8 SRR

139598 %

5680402285

560402286“mmmmmm_.

"“560402287
560402288

5680402289

BEBB0 - 402 290-—XX
5560 402 29

_-XX_

LA“‘:I V, WARN]NG NL

._L\B. L WARNING S

139593 ¥

B ET T i s

55040229 e

560402290




KeGi-L130

FIG. 13

ACCESSORY

31

KEY

PART CODE

DESCRIRTION

TYPE OF MODEL

FL420v
G800

FC420¥
FBOD

O -i-

REMARKS

1

TOOL — WRENCHASK 21

%

921102093




CHASSIS




I502-101

FIG.

1

SHROUD AND

33

FUEL TANK SYSTEM

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

SLi4H

a--

o0

TIO

REMARKS

V2H-260 802—50
V211-380 802 00

BOLT/ S
BO LT (SP) M 8/\ 24

4334 - 155 — 003 — oom

2 02—101—2 0 30

SH ROUD UPFFH

COLLARBS

COMP

0.5%8

#

¥

1581 —740— 1186 ~ 00

2502
1587 - 740 - 1

01 —220
6 OO

2502 - 101 ~ 230

o0

‘:\.”/MBXEO
‘-‘\h':{OUD LOWER

80 LT/M6X2O
STAY SHROUD

"scpgwmexzo” oM
210350 - 802 4g0 [ 2

1581 —740— 1 |6 JO

v21o 380 4 w; - oo

2502 101 R dqo 00
VZ‘H
2502

105 OO'r - 10

YN 302 oo'"”
TANK FUEL

SCREW/M6X2O
BOLT/
GUIDE MUFFLER

COMP
BOLT (SP} M8X20

2502 -
V41l - 260 008 OO

"vsoo—ma 002 00

105 - 003 - OO

1593 - 612 - 220 ~10 | cA
2706 - 501 - 003 ~ 00

JNSULATOR/09X20X04

WASHER F'L/M 8

F'IN SPLIT/3 X

CAP TANK

BREATH ER,TANK CAP

2708 - 501—004 G0

15 593 e 12 - 230 - oo"'"
2502 ~ 105 - ooz - oo
1 - 005 — 00

?4

J061* 2 10-012-00

GASKET

GAUGE FUEL

HO SE/ 350

BAND HOSE ASSY/T2

CLSMP W[RE/1O -12

3

]

o293
RELEESY




34

FIG. 1

SHROUD AND

FUEL TANK SYSTEM

PART CODE

DESCRIPTION

SLi4H

—a0

2502 -105-004-10

2502 - 105 - 005 -10
2502 - 105 - 008 - 00

CURFUEL

HOSE, /600

GROMMET,~48X68X02




2402-112

FIG. 2

BATTERY SYSTEM

35

KEY

PART CODE

DESCRIPTUON

TYPE OF

MODEL

oTY

SL14d

jmiele]

privsin)

REMARKS

1593 - 112 - 200 - 00

260 - 006 - 00

BATTERY,
CAPBATTERY

HOLDER,BAT/IERY
BOLT BATTERY

NUTZM 8

112 -003 - 20

QABLEEARTH
BOL/MOBX 32
NUT,~MOB

BOLT,SEMS (S) MBX16

BOLUT . /MOEX 23

dd-

Loas

112 - 290 =
RS
1128232
SN
SR

00

5432

BO

LINK,FUSIBLE

CABLEBATTERY  ASSY

V304 - 260 - 008 - 00

NUT. /M 8




36

el

THROTTLE SYSTEM

KEY

PART CODE

DESCRIPTION

uTY

“YPE OF MODEL

SL14H

o-H-

—o0

piin

REMARKS

2502 - 117 -200-20

Va1l - 260 - 008 - 00 |

VE0O - 50

2502 - 117 - 001 - 20

CABLE,AXLE
WASHER 7 ME

PINLSPLIT /26X 15

LEVER,AXLE

ASSY

SO
SPRING. HEQ49

&

2502 - 117 - 001 - 30
1593 - 117-003- 10
V304 - 260 - 010 — 00

4.1.06 o 0_5...; 303_00

SPRING,“HED47

KNOB

SPRING,DISK

NUT

WASHERMMI0

1600 - 505 - 007 - 00

1426 - 621 - 038 — 00

LINIRG 13X 50X3

CLAMP HARNESS




#502-20t

37

BELT (DRIVING) AND HST SYSTEM

KEY

PART CODE

DESCRIRTION

REMARKS

2502 - 201 - 004 - 10 |
V211 - 561 - 003 - 00

2502 - 201 - 003 - 20

1383 - 301

2502 - 201 — 210 — 40

PULLEY V28120850

KEY,/0BX07TXES

BOLT. M10X30
g

I

44x5
ARV TENSID

NAF COMP

V363 - 260 - 008 - 00

oy
A

Mg TREQCK. M8
PLLLEY TENSION

BUSH,/ 20X 23X 20

RING,SNAP/12 C
ARM, TENSION,F

2502 - 201 - 260=100

01 -\

V704 -140.=012 ~ 00

41-31. —“.2;0.6 - 015—00

BRACKET ~/TENSION

PULLEY, TENSION

RING,SNAP 12 C

PULLEY ~TENSION

RACKET ~TENSION COMP

3737 - 341 - 007 - 00
3737 - 233 - 006 ~ 00

Y704 - 140 - 020 - 00

1325 — 401 - 009 - 00
3640 — 703 - 001 - 00

V304 - 260 - 008 - Q0

V363 - 260 - 008 - 00 |
2502 - 201 - 270 - 00
V211 - 360 - 801 — B0

NUT./M 8
NUT,LOCK M8

PLATE/1/19X78  COMP

BOLT.SEMS (5P

ARM,TENSION,/HST COMP




38

502-201

BELT (DRIVING) AND HST SYSTEM

KEY

PART CODE

SL14H

o--

REMARKS

22A

2502 - 201 - 220 - 50

V580 - 140 - 604 - 50

PIN,APRING /6 X40 W

V411 - 260-014 - 00
V00 - 163 - 002 - 50

ARM,TENSION,~HST COMP

PlN'SpRIr;'G/B. X40 W SR ., . N, SR S

648~

1 USSR AU N N OO
643~

2502 - 532 -002-10

| 2502 - 201 - 014 - 00

2502 -201 -015-00

V705 - 140 — 035 - 00

V704 -140-015-0

PULLEY,T
BEARING

<

|

RINGSNAPZ35 C

1325 - 401 - 009 - 0Q |

3640 - 703 - 001 — OO
V304 - 260 — 008—<

2502 — 201 - 001 - 10

PNUTM 8

‘SQR;NG,MNN CLUTCH

PULLEY.~VB105

2502 - 201 - 005 - 10

V200 - 360 - 601 - 60

V401 - 160 — 006 — 00 |
2502 — 201 - 006 - 20

KEY.~05X05X24

BOLT
SWwW

WASHER

BELT.~VB079

2502 - 201 - 006 - 30

2502 - 205 - 200 - 00 |
V211 - 360 - 804 — 00
V211 - 360 - 811 - 00

BELT./VBO78.5
HST
BOLT,SP./M8X40

2502 - 205 - 001 - 10

FANMHST

BOLT,SP/M8X110

ASSY




FIG. 4

38

BELT (DRIVING) AND HST SYSTEM

PART CODE

DESCRIRTION

A

Qo0

REMARKS

Y210 - 360 ~ 601 - 80

2502 - 205 - 003 ~ 10

2502 — 205 - 004 - 00

V211 - 360 - 801 - 60

VBBO ~ 140 — 302 - 00 | |

BRACKET BAR

LEVER,PUSH

PIM,ROLL

BOLT,SEMS/ (SP)

BOLT (5P} /MEAG

2502 - 205 - 005 - 00

HSULATOR, 720X 35X 01

e T




38 1

.5.T.

H

TRANSMISSION

FiG. 4 A




FiIG. 4A TRANSMISSION H.S.T.

REPERE AEFERENCE DESIGNATION qTE

0.1 2502 205 2000 O TRANSMISSION COMPLETE 4
I 2802 208 2800 § BLOC CYLINDRE 2
2 2602 208 2630 ¢ RESSORT 3
3 2502 209 2840 ¢ SUPPORT 8
4 2502 205 2010 © CARTER g
5 2802 208 2020 O BLOC LUMIERE 9
8 2502 208 2030 O PLAQUE !
7 2802 205 2048 § AZE 1
g 2502 206 2080 © AKE 1
8 2502 208 2080 © ALE 1
10 2502 208 2070 0 ﬁ@ﬂLEMﬁW 2
11 2502 208 ] 3
12 2802 208 20 : g
13 2502 208 ???@ (3] R@H&iﬁﬁ%? 7
14 2502 208 2120 © ROULEMERY 9
18 2802 208 2930 0 COUSSIHET ]
18 2502 208 2140 © ROUL EMENT fﬂ
17 2502 208 2150 0 pLAGHE {l
18 2502 208 2160 O SOURAPE 1
19 2502 208 79 6 BOUCHON 1
20 2502 208 2180 ¢ BOUCHON %
29 2502 208 2988 6 BOULHON 4
22 2602 208 2210 0 BOUCHON 1
23 1608 208 2370 © BOUPTLLE 2
24 2502 205 2220 O CIRCLYPS l
2% Y704 146 0130 O CIRCLIPS i
26 ¥708 140 0380 @ CIRCLIPS %
27 2502 908 2230 6 RESSORT 3
28 2502 205 2240 @ BILLE ALIER 2
30 2502 208 2250 O COLLEER {
31 2502 208 2510/0 RAGUE D°ETANCHEITE 1
32 2502 208 28200 BAGUF DETANCHEITE 2
33 2502 208 28308 BAGUE 2
34 y720 11109008 © JOINT TORIQUE 9
35 1608 208 2320 © JOIHT TORIQUE g
36 Y720, 1129014 © JOINT TORIQHE 2
37 2502209 2540 0 JOTHT l
38 2502 208 2260 O ¥13 8
49 2308 208 2270 0 BOULON 2
42 2302 208 2280 0 RESERYVOIR f
43 2502 208 2290 O TROP-PLEIN 2
44 2502 208 2410 © ANNEAL 1




40

22

FIG. 5

PEDAL (HST) SYSTEM

KEY

PART CODE

DESCR

IFTION

"TYPE OF MODEL

SLE4H

O——

o0

priesin)

REMARKS

ORI

2502 - 221 —210—20

v580-—14o 602 5om'

mv590 - 13
2502 - 221

—2'|O OO

220~ 20 | L
V304 - 260 - 008 — 00

HUB,THINION

FIN

LINK NEWTRIL
NUT/M 8

COMP

C’\I 7

X25 W

¥

Ty

1415—120 006—00

2502 221—00 —10
V304—260 OIO—OO
2502

Va1l 280——008;;OOM

SPRING,TENS#ON,/
PLATE, ADJUSI

&5

WASHERRL /M 8

V5OO
2502 221 - 250— ]O
Va4l 1 - 260 008 - O’

2502 - 221 - 200 - 00

163 - 001 - 50
""JO/M 1 0x505

V500-—163 001-—5u"”

f nN SRI IT/3 X15

COMP

’«SHER PL/M 8

F‘IN SPL!T/3 XIS

F'EDAL HST

ASRY

2502 - 221 - 236 - 00
2502 22 - 00

V500 -

BUSH/18>(20X15

P ,PEDAL

PIN SF‘LIT/3 X25




2a0z-501

FIG. 6

CASE (TRANSMISSION) SYSTEM

41

KEY

PART CODE

DESCRIPTION

0=

o0

RO

REMARKS

25602 - 301 - 001 - 30

V744 - 125 - 400 - 80

CASE, TRANSMISSIUN, O
SEALOIL - TC25408

2111 -101-011 - 00

V211 - 260 — 803 — 00

PLUGOIK

BOLASEMS

TUBE /140

=230 S TN JUR B N

2502 -301 - 002 - 30

7955 - 201 - 026 400

V201 - 260 — 80 f=H0

V744 - 125 — 400 - 80 |

V744 - 120 - 350 - 76 [

CASETRANSMISSON.~RH

SEALDIL - TCZE408
SEALOIL-TC20357

"BOLT/M BX16

PLUG.DRAIN (1,74

V720 - 101 — 00 —80

V211 - 580 - tC:—OO

12502 - 30235 001 - 30

2502 302002 — 20

O -RING.“P &8

BOLT.~M8X20

GEARA/12T

BEARING,RB.~6004

COLLAR“42X47X13

VB00 - 110 - 800 - 50

104 — 50

V800 - 110 - 620 - 40
2502 - 304 — 002 - 20

O = RING.~G45

GEAR/15T

BEARING RB.~6005

GEARSHAFT 9 — 43TCOMP

BEARING,RE, /86204

2502 - 304 - 003 - 20

2602 - 304 — 005 -~ 20

1593 - 304 — 008 - 00

2502 - 304 ~ 004 — 20 |

GEAR/NT

GEAR/B1T

PINLCHFF PINION

CASEDIFF

FIN {10X18)




42

FIG. 6

CASE (TRANSMISSION) SYSTEM

250E-504

KEY

PART CODE

DESCRIPTION

TFYPE OF MODEL

SL14H

—o0

priorin

REMARKS

V706 - 140 - 080 - 00
VBO0 - 110 - 620 - 860

2502 - 307 — 001 - 40

2502 - 307 ~ 004 - GO

RING,SNAP,S80

BEARING RB, /6206

SHAFT,WHEEL./LH
COLLAR.”20X30X03

COLLAR.”25X50%84

______________ Vo 1. - .260 - 802 - 50 .

2502 - 307 -210-00

2602 - 307 — 002 — 40

VEOO - 110 - 620 - 50

BEARING, BALLZAINIT

BOLT/S

SHAFT,WHEEL,JRH

COLLAR.20X30X03
BEARINGREB, 6205




2302-310

FIG. 7

BRAKE SYSTEM

43

KEY

PART CODE

DESCRIRT!ON

TYPE OF MODEL| !

SL14H

QAo

VIO

REMARKS

1

2502 310—240— 10

V211 - 260 - 801 - B0

COVER BRAKE COMF’

gOLT, SEMS (&‘

P ORI

1593 ~ 310 - 520 ~ 20

Vio4 -140-012 - 00

DRUM,BRAKE

RINGSNAPZA 2 C

'\.48)«16

1593 - 310 540 00

1323 - 220 012 - oom'

1593 310 - 054
2502 310 001
V363 260 008

- 20

420
NUT,LOCK /MB

SHOE.BRA KE ASSY

PI\ /15X4?
AF{M BRAKE

QF'F-?"\JG BRAKE SHOE

=09
2130 - 601 - 085—=20
2502 - 310 002

2111—44| < U277

'm2502 ?Jo—»ooa-—zo“"
V411 - 260 - 008 — 00

SPRING, TENSION

ADJUSTER ROD

SPRING HYD CLUTCH

ROD/ M08X555
WASH ER PL/ M 8

V500 - 163 - 001 - 50

V304 260 - 008 00

25 2—3 0—200—10

2502 - 221 —236——00

V411 -260-018 - 00

FIN, SPLIT/’3 x15

T 8 e
.HUBBRAKE
BUSH/18x2OX15

WASHER/MIB

V530 - 183 - 003 - OO

'1518——122-—002 00
2502 — 311 - 210 - 30

3600 201-—013 ~ 00 | Gf

1415 ~ 120 - 006 - 00 | s

COMP

LE\-"ER PARKING
GRIF' BRAKE

PINSFLIT, 73 X30

SF’RING TENSION/BB




44

TALE-E1T

FIG. 8

TIRE (REAR) SYSTEM

o

KEY

FART CODE

DESCRIPTION

uny

TYPE OF MODEL

SL14H

o0

Too

REMARKS

2502—317—201 —OO

'2502 317 210 oo"'"

2502 3]? 2]0— 10

V399 - 200 003 00

1386 — 241 - 002 - 00

TIRE TURF/1 8 8 5

WHEE L/? OXS COWAR

WHEEL/? OXB COMP

CAP TIF{E VALVE

BULB

*

Ciegd-

1) DR

V4ATT - 260 014 0o

2602 — 317 - 003 — oo"'"
V327—262—214 00

VSOO— 63 003 - 00

| 2502 -317-002 - 00 | ca

WASH ER PL/M 1

WASH EF{/? -'1X1+7AO?

NUT/NH 4%’! 5

Pk, SV' iT/'% X30

CAP "\Ir"_[L

ra | RSB RS Dm ra




50z-401

FIG. 9

SHASSIS SYSTEM

KEY

PART CODE

OESCRIFRTION

TYPE OF MODEL

SL14H

-

Qo0

nan

REMARKS

| 2502 - 401 ~ 200 - 50

2602 - 401 - 003 - 10

2802 - 401 - 200 - 40

CHASSISHST

CHASSISHST ASSY

ASSY

1-

3 123 IO

1L DO

CHASSISHST, ASSY
CHASSIGHST:

BUSH- MEXIFX21

ASSY

1ikE-
‘100063-

Ammog e

2502 - 401 - 002 - 20

V211 - 360 - 801 — 60

ZEOVER REAR

BOLT,SEMS (3P




46

FIG. 10 AXLE (FRONT) SYSTEM

2002-4rE

CTYPE OF MODEL

SL14H

1 | 2502 = 402 - 005 — 30 | AXLEFRONT 1 e

______ ]._A.___.2502 402 005 40 B o

KEY PART CODE DESCRIPTION ahy REMARKS

O—-
o0
"I

3621 - 702 - 003 - 00 | WASHER,PULLEY 1
V328 - 262 - 112 - 00 | NUT/M12X1.25 1
Y500 - 163 - 002 - 50 PII\I SPLIT/3 /<'35 1

4

5

& | vie0 - 150 - 000 - 00 NIPPLEGREAS[: Z
7

'V762—150 000 - 00 NiPPLEGRLmEza MBF. 1

W201 361—008 00 BOLT/MIOXGO 1

8
9 | v30a-260-010-00 ] nut |
0

2502 403 210 40 wlv'.k\rUCKLE/LH OOMP 1
1 2502 - 403 004—10 “'-n\nPIT MAN 1

12 3659—170 003 00 ’ASHER/IIXSOXB ) 2

13 | 2502 - 403 - 006.=00 BOLT i
e et o e
1365 - 224 - 002 - 00 | WASHER i
___2502 __ s COMP........... e e e

17 2502 403 007—00"”-WASHER/20X28X2. 1

12 v704—14o 020 00 | rRING.SNAP20 1

19 | 1365 - 224 — 002 — 00 | WASHER R 1
20 | 2502 - 403 - 001 - 20 RDD.TIE i

21 | 2502 - 403 - 002 — 20 | JOINT, BALL/LH !

JOINT BALL/RH t

N /LH M]0X125 1




FIG. 10

AXLE (FRONT) SYSTEM

47

s 35

11177 > &30

P SR

) e

/ 31
2502-403
TYPE OF MODEL| ! [ C |G

KEY PART CODE DESCRIBTION Ty L E (E g REMARKS
25 | V328262 — 110 - 00 | NUT/M10X1.25 v
% | va11 - 260 — 010 00 | WASHER,/M10 2l *
27 | V401 - 160 - 010 - 00 WASHERSF’/MiO I
28 | vs00 - 1 62 - 502 - 00 PINSP..I/”SXQO q 7
20 | 2502 - 403 ~ 003 — 20 | ROP;ERUG il
30 | 1593 - 403 - 005 - 00 | AGINT.BALL 2l f
31 | V335 - 260 - 012 - 00 mvwzm 25 7l ¢
2 | V328 - 262 - 112 — 0O0W/NUT/MI2x1.25 v I
33 | V41 1—260 012 OO WASHER /M12 ' 2 ¢
VT e N 1 I
35 | v500 - 1683 - Q@250 2l f

PINSPLIT <3 X25




FIG. 11

2302-406

STEERING

SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF

MODEL

a7y

SL14H

—Q0

ovin

REMARKS

1| 2502 - 406 - 200 20
T564 - 512 - 001 - 00

Ry

1583 - 406*250 00

COVER LOWER
BUSH/

1593 - 406 - 005 - 10

BUSH OOLUMN

ASSY

COLUMM STEERING ﬁ ‘-C‘{

2502 406 OO
VSBS - 260 - 008 00
1593 - 406 - 240 ~ IO

593-—406-—006-—06“

WH EEL ST[ F{l.\!(: ASSY

V328 - 262 - 110 - 00 | Nt

HUB,STEERING fj |_UMI\.

MNUT, LOCK/MB

P S"'E R\NG WHEEL

NU v ~0X1 25

Y500 - 162 - 502 - 00

V328 - 262—‘] O 8L
3859

V4‘!1—260 0 0 00

170 — 003 — 007| W,

W QSF“—N/I\.-‘H 0
'“"\: S°L1T/2 5X20
SIJAFT STEERING COMP

NUT/M1 OXI 25
WASH ER/ 1 1X30X3

2502 - 407-—200 20

V600 - 162 502 - OO

”2502 407 - 001-—10m”
3659-—]70 - 003 - 00
V401 — 160 — 010 - 00

PIN SPLIT/E‘ 5)(20
GEAR/2

BUSH/] 5X1 ?X1 1

WASH ER SF’/M1 O

WASHER/i 1)(30)(3

V304 - 280 - 010 - 00

NUT




49

FIG. 12 TIRE (FRONT) SYSTEM

260Z-411

KEY PART CODE DESCRIPTUOMN ary

TYPE OF MODEL
SL14H

O——
o0
Rriein

REMARKS

¥

1| 2502 - 4 1 - 201 - Q0 TIRETURF/M—‘-‘
----- 2 2502 411 - 2 0 OOM "WHEEL/SSXG . COMP”M.MM —12-3-3!.59
R P 41 1 - 210 . 10... . WHEEL/3 5”: COMP S
“”'3““'v999 5 USSR Nttt SRS SORNUIU OOOTN IO NSO NSO

1386 - 241 — 002 - 00 | BULE—~

I N

IPt VALVE

4
5

.....6.....__2502 41 1 - 001 - OO' "ml ‘\R/21>(25><46

R e ]70 o (R ;HER/HXSUXE

2
2
YBO0 - 150 800 40 BEARING, RB/6004SS 4
¢
z

V328 - 262 - 110 <00 NUT/MIOX1 25

8
9 V5OO - 162 502 & "xOm.“P!N SPLIT/2 5x25 Z
0 | 2502 — 317 — 00 =80 | CAP.WHEEL 2




50

2502-53%

FIG.

13

P.T.0. SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

i)
) SL14H

o0

IO

REMARKS

2502 -532-230-20

ARM PTO TENSION ASSY

2502 532 001 =10
1415—12 021

3656 — 565 — 006 — 00 | P

BUSH/IEX]?X]S

NG TENSION/46
SPRING JHEQEE

ARM F'TO TENSION ASSY

1 -
________ 2395
i IR

V411 — 2680 - 014—00

VBOO - 163 - 002 - 50

2602 - 532 - 220 - 40

WASHER,PL 14

PiN SPLIT/'q K28

F'ULLE‘n’r 'I LNJ'C N/045

RINC "NAF’/15 C

ST\. B -{BELT COMF'

1 ¥
] _________ —
......... .

V273 360 802 50

2502 532 200 20

'm2502 532 - 200 - 30

Va1l - 260 — ooa-OU"

| vs00 - 183 - 001 - 50

BOCTFWING 3P~ M8X25
CABLE,PTO
CA BLE F’TO

WASHER PL/M 8

PEN,SPLET/S X1 5

1425 - 621—004 0o

1598 - 332- 052 - 10 |
| 2502 - 533 - 230 - 00 | Le
4106 - 105 - 308 — 00 | KN
2502 - 533 - 002 — 10 | PL

CLAMP,HARNESS
.SPR}NG/HEOM,
LEVEF! PTO o .

PLATE PTO LEVEF{

V201 - 260 - 804 5C

V411-—260 oos oomm
v304 260 008 oo

BOLT/M 8)(45

WASHER PL/M 8
I\IUT/M 8




EECR-55L

FIG. 14

LINK SYSTEM

51

KEY

PART CODE

DESCRIPIION

TYPE OF MODEL

SL14H

O-—

o0

IO

REMARKS

m2502 553 - 001

2502 - 563 - 210 30

2502 - 553-—210 — 40 | LIN

LINK

V4H—260 0 2 00

V500 - 162 - 502 - 50 | P

WASHE/J ,/IV"I 2

PIN

LII\IK . COMP 1
COMP

COLLAR/1 1»< ISXO?

SPL] R 2 o)(25

2502 -

2502 - 533 - 003—10
3750 — 242 ~ 008 OO

mv304 260 012-00

V401—180 012 - 00

F'i"u < M'I 2)(43

W A b‘-( ER ROOT TENSION

NUI'/MI2

WASHER SF’/M‘I2

—553—00/_- "3

ROD/M08X751

V411 —260 Of“ = DO

WASHER, PL/M 8

V500— 162 - “*u/ 50

2502 - 5530 004 - 00 | F

2710-—90a¥—oz5 00 | s

V411—260 008 ~ Q0

PIN.SPLIT, 2. 5}(25
PLATE U/79X22

SPRING HETURN

WASHER PL/M 8

".V2|

V304 - 260 - 008 00

NUT/M 8

m2502 554——008-—10

LEVER LIFT

BOLT SEMS/M8X25 7T

| - 560 - 802 - 50

BOLT, SEMS/MSXEB ?T

COMF’

2502 - 554 - 003 - 10

'm2502 - 554 - 004-—10

2502 554 - 007 - Q0

"2502-—554-001—10
9502 - 554 - 005 - 20

SF"F{H\.IG/HCOS?‘r

ROD/NH DX246

PINLPUSH

PLATE L/32Xl 54




g2

FIG. 14 LINK SYSTEM

EHOZ-554

o0
IO

KEY PART CODE DESCRIPTION oY REMARKS

25 | Va1l - 260 - 012 — 00 | WASHER ~M12

2
T e e e T e s e O 2

4

2

23 ..... 2502_554 “ois 50 SPRING/HH00._..._....._..... SR




I302-601

FIG. 15

53

HOOD AND PANEL SYSTEM

KEY

PART CODE

TYPE OF MODEL

O-—

—ao0

TIO

REMARKS

2502 - 601 - 210 - 40

V360 - 260 - 008 - 00

2502 - 801 - 008 — 00

2502 - 601 - 002 - 00

NUT. M8
TRIM.ZDEKE40
SEATASKIEX320

2502 - 801 - 003 - 00
2502 - 8601 - 005 ~ 00
3610 - 831 - 002 - 00

V211 - 260 - 801 420

BOTIM08X 20

NURSIMOE
HANGER,SUPPORT

ra B

BOLTSEMS (8} Maxiz

2802 — 801 — 2263

PLATE COnP

V210 - 260 — 6Q

2502 - 801,004
V211 - 2680\ 801

;..60.
2502 B8 =001 - 40
1414 -806 - 002 -~ 00

BOLT.SEMS (3}

ARM,HOOD
BOLT.SEMS (S
STEP

GROMMET,~12X19

1444 - 801 - 011 - 00

3560 - 201 - 015 - 00

2502 - 616 - 004 - 00

V201 - 260 ~ 802 - 50 |

2502 - 616 - 002 - 20

WASHER
COLLAR, 708X 12X10

MAT

WASHER (9X24X1.6}

BOLT.“M 8X28

1527 - 604 — 002 - G0

CLIP 8}

PANELNSTRUMENT
SCREW SEEMS/MEX16
S SIS

WASHER, 706X 16X01




FIG. 15

HOOD AND PANEL SYSTEM

607-F2]
~1TYPE OF MODEL]) | C [ G
KEY PART CODE DESCRIPTION amy T|0o|R REMARKS
SL14H cl{Ll|P
25 11427 =621 =012 - 00 | GROMWMET T




2502-646

FIG. 16

1914

Vo 4a
/19

‘16{ Ha

FENDER AND SEAT SYSTEM

la)

KEY

PART CODE

DESCRIRTION

TYPE OF MODEL

SL14H

O-—

o0

piiln

REMARKS

1

2502 - 806 - 003 - 10

B

2502 - 806 ~ 002 - 00

GROMEAET

FENDER

RECLECTER

2502 - 806 - 220 - 10
V3863 - 280 - 008 - 00
1683 -611 - 014 - 0Q

1376 - 606 — 005 400 |
V304 - 260 - 00409

HINGE /T2
ML LOCK M8
SPRING. D =8

NUT/M 8

WASHER,/gX32X2

2802 - 811 S9TH)- 00

2502 - 610 290 - 10
1593 5 8N~

V401 - 160 -~ QU8—=00

WASHER,SP./1 8

HOLEER,ZSWITCH

HOLDER.“SWITCH

1533 - 623 - 272

V401 - 160 - 006 — Q0

SWITCH SEAT ASSY

NUT

V301 - 260 — 006 - 00
2502 -611-001 - 00
V362 - 260 - 008 - 00

NUT/ M &
PLATE

NUT




56

FIG. 17

ELECTRICAL SYSTEM

1893-3220

11-1

ﬁ;

2 e

(ENGINE}

32

KEY

PART CODE

DESCRIPTION

1YPE OF MODEL

SL14H

Qo

REMARKS

1593 622 — 250 OO
1593 622 240 - 00
1564 - 654 - 213 - 00

LAMP,HEAD ASSY

1593 - 622 — 270 - 00

.363]'—270 003__00m”

SwrrcH HEAD LAMp
COVER SWITCH

@i i | oniniergl

1693 - 622 - 001 - 10

...] 593 62

1444 - 80

-“2502 - 62 3 _200_30

LABEL,SWITCH

NS
ASH“R/ 6><1 4x3

HA"%N..“\% MAIN

B**\ND HARNE&,\,

ASSY )

108600

_m25oo 623-—220 b

]575 623 010 OO"

2502 523 _ 200 a0

DFA.AY 4P

'S AF‘N r_bg MAIN
"JCE/azvmg

]593 623 530_5\}“

2502 - 623 - 202 - 00| O

RELAY 5p
BIODE/ 1.5

ASSY

ASSY
AS3Y

100001-

1386 - 624 - 292 - 00

V401 - 1680 - 004 — 00

1386 — 624 — 330 - 00

CAP

WASHERSP /M 4

SWITCH,STARTER SET

NUT R|NG
SCREW M4X6

1386 — 624 - 300 - 00

KEY
EMND HARNESS

425 821 - 004 - 00
V211 - 360 . 80

3768 - 172 - 008 - 00

“20...

BOLT SEMs
CLAMPER7 LONG

ASSY




57
FIG. 17 ELECTRICAL SYSTEM
15-21 a

e o
&= .

N7
"%

487 a__lp lﬁlﬁ (

10A
13+
1;2'" q:fiﬁsﬁé;;;
~ :
e

”‘1‘>;NF -1 | !

AT \;7’ ~ (ENGINE)

T g
Vo NG ii; Hhée

21 21 32

E0z-623

TYPE OF MODEL
SL14H

Q-
[mlwle]
ooy

KEY PART CODE DESCRIRTION Ty REMARKS

25 1593 623 520 00 | SWITCH,MERIT 1
26 V1 1 1 - 163 001 - 60 SCREW/Ma)(lb
27 V401 - 160 - 003 - 00 WASHER SP/N'I 3

28 | v411 —260 003— 0 | WASHER MG

2941 1614 - 680 — 250 — 00 | $MWICH,PUSH SET

2

- 1580 654 250 00 5W|Tcn.|ouq.l.|] o
1
1

30 | 1660 - 664 — 262 — 00 _|-NLEF

31 | 1550 - 664 — 255 — 00//B0pT

2 | v210 - 360 — 603 ©.00 | BOLTSP 1




58

2502-001

FIG. 18

ORNAMENT

3A

HTYDRO

6

}

)

==

2

B
-
52

KEY

FART CODE

DESCRIPTION

JAYPE OF MODEL

SL14H

-

o0

G
ij REMARKS

2502 - 901 - 001 - 20

2502 - 901 - 002 - 30

ORNAMENT ~LH

ORMAMENT.~RH

2502 - 901 - 003 - 10

ORNAMENT. 14

2502 -901-004 -10

ORNAMENT,~F

ORNAMENT ./ 14

*

-1990

1991-

-1930

2602 - 901 - 006 - 10 |

2502 - 801 - 004 - 20

2602 - 901 - 007 - 00

ORNAMENT.~F

LABEIGMET LEVER

LABEL.MODEL<SL14
ASSY
RNAMENT  (HYDRAULIC)

1991-

o LT

2500 - 801 - 008 - 00

015 - 00

250

DABELNIOZZLE. /100

EEBEL./CE

CABEL /TAENTENANSL

LABEL/HST

LABEL/CAUTION/SROOP

B58E — 901 - 007 - 00




1,1A,8,8A,15,15A,22, 224

FIG. 19

LABEL

1,1A,8,15,22

2,9,16,23

59

10A
10A

T
3,10,17,24

—

4,11,18.25

6,13,20,27

7.14,01

4A,11A8A20A

5,12,19,26

(OPTICE{I_ 29,30,31
37 33 34 %.36.37
0 BT {CE £ 27 3) Frg
15~21,31 ES0TYPE
22~-2% 32  E5OT TYPE
- Y
N\ TYPE OF MODEL] [ C [G

KEY PART CODE DESCRIFTION o Tlo|® REMARKS

1| 2502 = 905 = 001 = 00 | LABELOPERATIGNXD il ee
..... B ”.LABELOPERATIOI\/‘D B | 1 S B R

i I B I
- "'z"é'fj'é"”"'é'dé _______ e & LABELFUbED1 _________ S S N .
B T D | ey S I

44| 2502 - 905 - 008 - 00 | ABELSELT CAUTION/D 1| ™
B R ) T T I R
7 A e B e
i e e e R
______ e aos oot Momomanere 2331?

84| 2502 — 906 — 00 =20 LABEL,OPERATION,/E ) B
oo aoe ST 06 | oasm pmmmsxe R R
S RS 0u3 e Ry FUSE/E R e
e S e - _{éﬁ _________________
T B I 1 e e
12 | 2502 - 906 — 005 — 00 | LABELCAUTION /€ 11 .
I e & LABEL/D/FUEL/G e e e I IR

D/ BATTEF(Y

AB L.OF‘ERATION/F

5502 - 907 — 005 — 00 | L

LABE L OPTION/E

el mon 607 — 001 16 | Came g s e
16 | 2502 - 907 — 002 — 00 | LABELPARKING /F 1|
B B 0 T e R R R SR
ol éébé _____ é '6”?"”:66&:"66 ______ L;{é'E'LééL%'éAunoN/F ] -?éu
184 | 2502 - 90T - 006 — 00 LABEL BELT CAUTION/F T




80

FIG. 19 LABEL

10A
10A

_l‘:

3,10,17,24

1,1A.8,8A,15,15A,22, 22A

)

2,9,16,23

l
1,1A.8,15,22
8A,15A,224

N5 e

4,11,18,25 4A,11A,18A,25A 6;12,19,26

6,13,20,27 7,14,21

(OPTION)

R Ge
C€

E20 TYPE
E40 TYPE
E50 TYPE
ES0T TYPE

KEY# 1~ 7,29
§~14,30
15~21,31
22~28,32

~B
i
e

250g-907

KEY

PART CODE

DESCRIPTION

“VIYPE OF MODEL

O-—
o0
3R

SLT4H

REMARKS

20
21

2502 - 907 - 021 - 00

22

224

LABEL/D/FUEL/F
LA BEL/ D/ BATI'ERY

LABEL OPERAT'ON/A

2502 - 910 — 002 — 00 | LABEL,PARKING /4.~

LABEL OPERATION/I

2%

24

'2502-910 004 - 00

254

2502-9 10-021 - 00

2502 - 910 - 003 OO

2502 - 910 ~ 006 - 00 | LA

2502 - 910 - 005 - oow”

LABEL/FUSE A4

LABEL BELT "‘AJ'\ON/I
LABEL BE‘ \% \_,}3 UTSON/I
LABE /CAUTION/I

LABEL/ ,,»/FUEL/T

2502 - 905 - 200 - 00

1640 905 - 016 - OO

2502-—906 - 200 - 05"“
2502 — 907 00—
2600 - 901 - 027 — 00

LABE L/SL/G
LABEL/SL/F

LABEL/CE

ELZAUTION,/BATTRY

SET

SET

2502 - 901 - 008 - 00

2502 - 807 - 021 - 00

1583 - 901 ~015 00

LABEL /MENTENANSU

2502 ~ 905 - oz1-—oom"
2502 - 906 - 021 - 00

LA ZG
LABEL - D ~FUEL/F

LABEL /HST

LABEL .~ EL-D

2500 930 001—00

WRENCH/PLUG




EESD-LO1

FIG. 20

DRIVING

SYSTEM

51

KEY

PART CODE

DESCRIRTION

aTy

TYPE OF MODEL

SEM40

o——

o0

IO

REMARKS

8650~ 101 - 002 -00

BELT /VBOG6

8650 201 —OOT -10

PULLEY /V2BI 20

o0
8650 - 101 - 001 - 10

00z - 00

BEARING,RB
RING.SMNAP 220

BELT><VEROER

BB50 - 203 ~200-10
8650 203 200 20
8650 203 - 001 - 16

B593 -014 - 200-—10
VTO4—140 01;-“0

APM TENbION
A'?l\ﬁ JENSION ASSY

BU 3H/20X23X20

RING SNAP/H’ C

ASSY

PU LLEY/' FT/ 85X22 COMF’

3737 - 341 - OO
3737 341 087 00

1'va04 - 260 - uUs oo”
8650— %4— 210 - 10

V211 - 260~ 802 — 00 | ¢

JO SPRING,CHAIN TENSION

ROD

GUIDE BELT
BOLT SEMS (S)

NUT/M &
QompP

' 8595 301 —001 - 70

2130 407—003 00

. .1. m

8595 301 —00
8595 301 - 008 00
8585 - 301 —008— 10

- 80

WASHER,CANM

BEARING,RB

200600

200001~

8595 30?—004 30

| v30a - 260 008 00

V705—140 040 OO

HUB/18X22X20

RING, SNAP/4O C

8595 — 301 — 500 — 50 | F

NUT/M 8
WASHER SP/M 8
PULLEY/VBI2O

COMP

(=2 = I N N R R L




B2

BBA0-301

FIG. 20 DRIVIN

g—14

G

SYSTEM

=]

muﬂn%\\\\dﬁﬁﬁ

KEY

PART CODE

DESCRIPTION

amy

FIYPE OF MODEL

SSM40

O-—
il el
VI

REMARKS

8595 - 305 - 011 - 00 |

| 8851 - 10

8650 - 301 - 210 - 20

8850 ~ 302 OO -OO

COMP
BLADE/57X51 4

BLADE,/57X514

PULLEY/VB1 2{'_}

COMP

HUB, BLADE

SHIM/1 2

Py LR

8585 - 305 -012 - 00

V40'I

160 014 OO

WASH ER/1 4)( 5‘(0"’1
NUT/MM

WASHEF{ P/N‘I 14




8630-40]

FIG. 21

15

63

DECK AND COVER SYSTEM

2 (T TYPE)

KEY

PART CODE

PDESCRIRTION

TYPE OF MODEL

SSK40

O-i—

o0

pirin

REMARKS

8650 401 -210-30
8650 401 - 210 40
8650 401 - 250 OO
O

DECK MOWER/&H Cb'u":F’

DEK MOWER/4L COI\.-"IP

DEK,MOWEF’./ -'10 COMF'

g

CL |—.|\|

1-
1 T41-

Wooael L

8595 - 405 - 500 - 20

P'm STDPPER ASSY

8650 — 402 - 210 ~ 10

8650 - 402 ~ 210 - 20
V363 260 008 OO
8650 - 402 — 226

L;O

C(.a\r ERDISCHARGE COmMP

NUT LOCK/MB
GUIDE,D[SCHARGE COMP

E COJERDlSCHARGE COMP

e
-2HH00

1 200001~

3 _ 0

| 8650 - 4004—001——10””

8650—4{,"—210— 10

V363 - 260 ~ 008 00

V363 - 260 — 008 — 00 | NU

NUT LOCK/'MB
COVER PULLEY/LH

NUT, LOCK/MB

SF'RI NG CLUTCH RETURN

COVER F’ULLEY/F{H OOMP

1427 - 130 - 260 - 00

V211 - 260 - 801——20m"

8595 —
859

CAP, SHAFT (A) COIVIP

PIN/12X108

BOLT SEMS (S) MBX] 2

8595 - BO5 — 051—20

1427 - 317 - 003 - 00 | C
| va63 - 260 - 008 - 00 | N
1 8650 - 502 — 210 - 00 | *
8595 - BOS — 002 - 00 | PI

CLIP,PIN

FOF{K WHEEL
PIN/08X44

PIN/]ZXIOB

NUT LOCK/MB

COmP




64

BE50-542

FIG. 21

DECK AND COVER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

a7y

o0

Rile i)

21

1427 - 317 - 003 - 00

8595-501-510-00

1560 — 285 - 006 — 20

1 - 005 - 00 |

BIN,” 16X94 -

CLIP.PIN

WHEEL,~GALUGE.“REAR

BUSH . 18X24%.21

B g s

4
;1884 |

Cigad-
-2520

PIN16X94

MUT

2621-

| ]

1=
-1889

ERLLIE




[fe 1 n) TTEN]

FIG. 22

4 A7ALCA,

12A

J\HJ‘E’H"‘J. i

LABEL

(KEY4,5 FOR E20 TYPE)
(KEY6~8 FOR ES0 TYPE)
(KEY9~11 FOR E40 TYPE)
(KEY12~13 FOR ES0T TYPE)

65

£654-901
I\ TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION aTy T|Q (R REMARKS
SSMA0 C|LI{P
1 LABEL MODEL ASaY 11
T s G HLABEL/CAUTIOI\./BELT e R0 AR T R o I R
_____ s 014 s ISRt/ SRS R ERFER I I |
o TR 01_003 OO”-“LABELL:ISCI'»\RGE/D U P I m;g ____________________________________________________
44| 8595 - 901 ~ 005 — 00 | LABELDISCHARGE 1| 200001
5 | 8850 - 901 - 002 00 LABELGAUGE WHEEL,/D
: .8595 o5 001 o (DANGER/F) USRS (! OSSN SR N NS HN F O
...... i e 902 - 002 - oc”| L:‘«SELDISCHARGE/F
ol e e 005 00_,{ i e BT N
B T S e o R R T R
9 | 8595 - 903 Ou‘l =00 | LABEL
-”1-6-””"8595 VDY OO".“LABEL SRS (s NSRS U SN ISR DN NSO
- 8595 ..... S LABELDISCHARGE
11 8650 — “‘Oo = 001 - Q0 LABEL GAUGE WHEEL/E
T e muéo B
1241 8595 ~ 801 — 005 ~ 00 | LABELDISCHARGE 1| 200001
”"l"’a"”m8650 910 561 - OO "'L,Kégﬁ;ﬁﬁééﬁ'GAu'é'é;l'mmmMM R e I




66

BEET-HOY

FIG.

23  FAN AND COVER SYSTEM

P
5 =

" oty

21-1A

‘/k(m\“
=

n

—_— T f

—n

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBCZ250

TIH

8651 - 101 - 200 - OO

8651 - 101 —200— 10

FAN,SHIRKO ASSY
FAN

8651—101—2 10-10

210 - 360 601—60'”
37681 - 212 - 004 — 00

HUB COMP
BOLT (SP) /M6>(16
WASHER HOLDER COVER

| 8651 - 102 - 202 - 00

V304 280 G114 - OO
V401 - 160 014 00
V41 1 - 260 014 OO

8651 - TO2 201 —00

NUT/MM

WASHEH SF'/M‘

WASHERPL/MM
CASEH\N

NER AN

v211 - 560 - 802 - 00

8651 - 102 - 203 - 00

V200 - 260 - 601 - 60'“
3567 — 402 - 004 — O
V361 - 260 - 006.= 00~

ILA'LFAN

B '/M 6X16

W ASH ER TH F'.OW EF{

NUT
BOLT /M8X20

wv21 i

1373—121 —OO] —OO

8651
865

f

361—002 50 | 80
3615 - 820 — 003 — 00

WASHER/9X22X2
3

/20)(20)(?0

H COLLECTOR COMP

PLUG

BDLT/‘M]OX25

8651—108 20 OO

BLADE~57X514 COmP




EREL-20%

FIG. 24

PANEL AND

FRAME SYSTEM

67

KEY

PART CODE

DESCRIRTION

TYPE OF MODEL

SBC250

o0

TIo

REMARKS

8851 ~202—2 O— 0
865

8651 -

~ 202 - 207 - oom
- 202 - 202 - 00

PANEL,CONECTCJF? GO
COV ER, PANEL

NET PANEL

GF{OMM:T PA NEL

EOI T "SF" /MGXIB

V381 - 2680 - 006 - 00

8851 - 203 - 210 - 20 15

”'8651 - 203 - 220 - 00\
8651 - 203 250 -

VEQO - 163 — 00500

':h A -IE/A

200 L

NUT

FF%-\ME/’B
FRAME/C

PINSFLIT.Z3 X20

V4I1—260 b|2—00

F

2130 - 525 001 - 10

wSO—OO

mv500 1632002 — 00 | ¢
Va11 - 260 - 012 — 00

WASHER /M12

LEVER, FRAME

SPRING
PIN SF’LIT/3 X2O

WASHER /M'I 2

comp

8651 - 204 -210 - OO

8651 - 203 - 240 OO

.FRAME BAG
8651 - 204 — 220 - 00

COVER CON ECTOR COMP

SPRING SHUTI'ER

BAG COLLECTOR COMP

vb80 - 1

40 - 402 - Q0

PINLSFRING 4 X20 W




68

B651-300

FIG.

25

=
2~b

COVER AND PIPE SYSTEM

KEY

PART CODE

DESCRIPTION

~JTYPE OF MODEL

iy

SBC250

[ elel

REMARKS

8851 - 301 - 200 - 20

8551 = 30. . .2 00_30 -

8651 - 301 - 230 - 00

8651 - 301 - 202 - 00

8651 - 301 -210-10

COVER,SHOOTER
COVER,SHOOTER  ASSY

ASSY

HOLDER,BAND

BOLT./MEX16

BAND,SHUTER i

1_
- 200009

200001-

g
-12580 )
1-

¥363 - 260 - 008 - 00

8651 - 301 -211-10
8651 - 301 - 203 - 00

8651 — 302 - 200 — 00 |

NUT,LGCK, M
HOLDER,BAND

PLATE ~IR)734% ) 56
FIPE,SHO0TER ASSY

PIPE;SHMTER COMP

8851 - 301 - 202 - 00
¥363 - 260 - 008 - 00

8651 - 801 — 200 — 1O [
V210 - 360 - 601.—BY
3615 - 820 — 240 — 10

BOCTH<MEX18
NUTLOCK, /M8
SENSOR

PLATE

ASSY
BOLT (SP) /MBXI16

V210 - 3680 -801 - 60

8851 - 601
1342 - 402 - 0086 - Q0

BOLT (SF) /MEX16

BAND,WIRE./250
HORMN ASSY

R ASSY

V210 - 360 - 601 - 60

BOLT (3P} /MEX15




BEE1-901

25—1A

FIG.

26

LABEL

A WARNUN

G

[ A WARNING

TO AYQID PERGONAL INANY
b-On wet spun grani eebireler
ENRAE BRIy blMes alp LOORIN,

250 HEINE bries Pt
*F NaSENLLIM SoLlecint SaEs.

3.00srute the mret vILE coRht
Cullsrter Combriaty 18 Sace,

—3
(E20 TYPE)

—4
(B40TYFE}

(Ll

A ATTENT ROk
AN g aviter towt sfTdinet

N |4 CHLREpEr

iy

JE—5

{E50 TYPE)

O
B,

£\

88

[ A WARNUNG

TR YEFREIDUGG YO YERLCTZUNGEN

1. SRTEASTIATY WOT I LaraE
e

2. v e o1 TS
AR MERL

A/RTNNS W WV WL G T ELTE
CREAFRGME TN RCTAACH iy

-

3A
{E20 TYPE)

|70 a¥010 PERSOAL INHIRY
L% bul apen £facs ewldapber
CRYor whdle bledet ofu beralag,
TIEP Eha vidine baMate Prmevidg
PEOSINELbg Culucleg bags.
J.0katale the wowed itk comiele

ESLISCIAT CoOMpREREL | § Mlatn.
16rwat

[ & ATTENZIONE |

(A WARNING |

4A
4B
{E40 TYPE)

FEA EVITARE THCIDENT

LFURE T

6

(E50T TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF WODEL | !

SBC250

o0
TIOD

REMARKS

]

LABELMODEL
LABEL,/DISCHARGE

8651 -901-002-0

8651 - 901 - Q02 -10

LABELAMFARING /D

ASEY

LABEL, WORNING./D

LABEGWERENMING./E

88561 - 902 - 001 - 10
8651 - 902 - 001 - 20

8651 - 910 - 001 00

L ABERWORNING./E

LABEL WARNING F

LABEL.WORNING A




70

NUMERICAL |INDEX ENGINE

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
5110-042-096-XX 1 1 5120-322-068-XX 3 10 5132-702-054-XX 4 4
5110-086-011-XX 1 2 5130~012-092-XX 2 i 0132-702-055-XX 1 9
5110-086-016-XX 1 28 | 5130-012-130-XX 2 2 5140-242-294-9H 5 2
5110-086-026-XX L 3 5130-022-070-XX 2 3 5140~372-104~3H G 3
9110-092-024-XX 8 2 2130-022-078-XX 2 4 5140-432-064-XX 10 10
5110-092-175-XX 4 1 2130-086~001-XX z ] 5150-032-090-XX 8 1
5110-092-346-XX 4 2 5130-086-002-XX 2 7 5150-032-164,%4 8 14
5110-092-433-XX 1 4 5130-086-003-XX 2 8 3160-072-053%X 3 12
5110-082-505-XX 9 1 0130-086-053-XX 2 6 H160-142/0T0<XX 8 5
0110-092-526-%X% 10 9 5130-256-020-XX 2 2 5160-202708624% 8 6
5110-092-763-XX 10 2 5130-292-078-XX 2 10 5160-202=-122-XX 8 6A
5110-092-764-XX 10 3 5130-292-079~XX 2 1 SABE/252-137-XX g 11
5110-092-769-XX 8 3 0130-292-106-XX 2 12 d1E5=302-067-XX L
5110-092-943-XX 9 pA 0130-426-008-XX z 13 SI60-312-066-XX g 13
5110-092-944-XX 8§ 42 5130-426-010-%X 2 14 H60-352-056-XX g 14
5110-092-945-XX & 43 5130-812-085-XX 11 2 5160-352-058-XX 8§ 15
5110-092-546-XX 5 44 5130-912-068-%% 14 K 0160-380-24%-%X § 16
8110-092-947-XX 1 5 5130-BO5-08X-XX T 0 n160-412-163-XX 8 17
5110-102-327-XX 9 3 M) 21 & 18
5110-102-421-XX 9 34 | 5130-B05-20X-XX 6 274 | 5160-41Z2-215-XX 8 184
0110-112-227-XX 9 4 D130-BO5-25X, %X 6 27 5160-606-001-XX g 48
5110-122-189-XX 3 1 H130-BO6-10XXX 4 24 5160-732-098-XX 11 5
5110-122-223-XX 9 3 o 15 5160-736-001-XX g 49
5110-122-251-9Y 9 9 5130-BOG-T4X4SXX 130 5160-822-059-XX 5
3110-132-109-XX 9 6A 4 b 5161-262-113-XX 10
b110-132-110-XX g 7 MAE0-B0G-16X-XX 10 22 5161-262-151-XX 8 19
5110-132-140~XX 9 6 DFO-B08-20X-XX 16 5161-422-053-XX 4 6
5110-132-141-XX 9 T4 A\ 5I36-BOE-30X-XX 4 2% 5161-462-077-XX i1 6
0110-222-055-XX 1 6 5930-B08-35X-XX 11 21 6161-462-106-XX 11 7
5110-222-070-XX 1 7 l 2130-B0§-40X-XX 4 27 9161-542-052-XX 4 17
0110-442-084-XX 3 G 2130-G06-12X-XX 17 5161-692-088-XX T 14
5110-472-028-XX Q z 5130-G06-14X-XX 5 18 5161-682-130-XX T 15
5110-602-333-XX g 45 10 23 5161-712-056-XX T 16
5110-602-340-XX 8§ 46 5130-TO8-45X~XX 31 5161-712-073-XX T 17
5110~602-341-X¥ 8 47 5131-072-088-XX 2 16 2171-GA8-18X-XX 1 32
5120-042-085=X% 3 2 5131-072-232-XX 17 8171-G08-20X-XX 1 33
5120-042-097-XX 3 24 b131-162~-056-XX 3 1 5172-G06-115-XX 8§ 53
5120-052-070-XX 3 3 5131-682-131-XX 11 4 5180-772-052-XX 9 10
6120-052~086~%X 3 A | 8131-692-360-XX 4 3 5180-B06-30X-XX T 31
5120-092-058-XX 3 4 5131-692-436-XX 1 8 5210-392-059-XX 11 g
2120-092-060-XX 3 3 5131-832-252-XX 8 4 2210-402-052-XX 11 9
5120-112-052-XX 3 6 5132-516-019-XX Zz 18 5210-661-020-XX 6 1
5120-162-054-XX~ 3 I 0132-516-020-XX 2 18 5210-802-054-XX 11 10
5120-162-065-XX 3 8 5132-516-033-XX 2 21 H211-182-077-XX 3 15
5120-20Z2-058-XX 3 9 5132-516-041-XX 2 22 9211-182-083-XX 3 194




FPART CODE

PART CODE

PART CODE

5211-192-095-XX
5211-192-101-XX
5211-212-008-XX
5211-212-070-XX
5211-212-086-XX

5211-302-060-XX
5211-302-066-KX
B211-632-073-XX
5211-692-004-XX
5211-872-055-XX

5211-882-001-XX
5211-882-004-XX
5211-932-072-XX
5211-932-126-%X
9211-932-154-XX

9214-B04-12X-XX
0214-B04~14X-XX
0214-B04-20%-XX
5214-B04-25%-XX
S220-BO6-08X~XX

5224-B04-08X-XX

5224-B05-08X-XX
5224-B06-16X-XX
5224-B06-20%-XX

9260-112-104-XX
b260-112-233-XX
5260-112-314-XX
5260-112-331-XX
0270-102-122-XX

2310-646-001-XX
5311-B06-00X-XX
5315-B12-00X-XX
9317-B08-00X-XX
5317-RO8-00X-XX

H320-852-068-Kk
5320-852-097-XX
5390-032-073-XX
5391-292-011-XX
5410-BQ6-00X-XX

5410-B12-00X-XX
5411-B06-00X-XX
5420-362-060-XX
5430-282-068-%X
3430-282-069-XX

FIG. KEY
6 A
6 24
6 3
6 34
6 4
6 5
6 )

11 1
6 7
7 18
8 7
8 TA
6 8
6 84
6 g
1 11
8 41
7 12
7 13
4 28
5 19
6 28
8§ 54
5 20
B 29
6 i0
8 50
& 11
6 2

11 Ti
4 8
I 3z

) 24

11 19
9 14

11 12

11 i3
T 19
7T 20
8 55

16 25
T 33
7T 21

10 4

10

0461-022-077-XX
5461-026-007-XX
5461-FQ8-00X-XX

5490-022-078-XX

0490-022-097-XX
5490-022-107-XX
9490-156-028-XX
5490-156-174-XX
5490-402-066-XX

0490-652-059-XX
5490-652-071-3X
5490-652-073-XX
5490-702-547-8Y
5490-762-061-XX

9490-782-068-X1X
5490-892-232-9H
2490-892-233-51
5490-892-330-8H
5490-892-392-9H

5491-052-096-X
5491-102-06%<XX
5491-132K098=3X
5491-¥52-065-XX
D491-A82-077-XX

4914182-099-%X
HG-182-132-XX
0d91-192-134-XX
¥491-182-179-XX
2491-206-019-XX

5491-206-061-XX
5491-206-106-XX
0491-212-106-XX
0491-212-152-XX
5491-232-005-XX

0491-232-068-XX
5510-232-130-XX
5510-362-068-XX
5520-052-070-XX
9520-052-105-XX

5550-202-079-9H
5554-A06-00X-XX
5560-302-142-XX
9560-302-307-XX
h560-312-316-XX

FIG. KEY
2 22
2 24
g 15

11 20
1 11
1 35
1 1A
1 12
1 13

10 1
4 11
4 10
4 114
9 8
KI
184
il 4
3 5
g B
G 7

10 16
T 22
7 1

10 6
3 13
3 13A
3 14
2 26
2 27
1 14
1 144
1 15
8 20
g 204
g8 21
8 214

10 3

10 11
4 12
4 124
] 8
T

12 1

12 2

12 3

5960-312-317-XX
5560-382-504-XX
3560-402-285-XX
5560-402-256-XX
5560-402-287-XX

5560-402-288-4%
0560-402-288~XX
9560-402-25054X
5560-4022945XX
5590- 3120864 XX
5590-412-087-XX
BEgl<E62-090-XX
b59I~hG2-101-XX
5590-662-431-9H1
F590-662-564-9H

©680-712-070-XX
0590-712-114-XX
0592-312-062-XX
2600-A20-00X-XX
5601-A63-07X-XX

5670-D20-11X-XX
5670-D20-16X-XX
5702-A04-100-0X
5705-A06-100-0X
5920-022-269-XX

9920-022-273-XX
h920-022-274-XX
h520-022-277-XX
5820-022-310-XX
5920-042-083-XX

5920-042-094-xX
2920-092-004-XX
5920-092-025-XX
9920-092-080-XX
9920-092-081-XX

5920-092-166-XX
5920-092-182-XX
5920-092-212-XX
5920-092-244-xX
5920-092-308-xX

h920-151-193-XX

5920-152-120-XX
5920-152-139-XX

ENGINE
FIG. KEY
12 4
12 5
12 6
12 7
12 8
12 g
1210
12 1
12 12

6 13

5 9

4 13

2 28

5 10

5 11

4 14

4 15

4 18

4 29

1 34

4 30

4 31

§ 56

10 26
T 23

15

8 12

11 15
117

18

19

10 12
8

g 22

g 23

9 11

3 20

10 T
& 24

1 20

& 14

2 2%

§ &7

1 3

3 4

71



72

ENGINE

PART CODE

FI1G. KEY

PART CODE

FIG. KEY

FPART CODE

FiG. KEY

n820-152-146-XX
5920-152-147-XX
5920-152-166-XX
5920-152-167-XX
h920-222-019-XX
5920-222-089-XX
ng20-222-206-XX
5020-222-218-XX
5920-222-220~XX
5920-222-229-XX
5920-225-53X-XX
5920-252-003-XX
5920-252-210-XX
5920-252-211-XX
5820-252-212-XX
0820-252-213-XX
5920-252-214-XX
8920-252-215-X%
9820-252-216-XX
5920-252-217-XX
5320-252-218-XX
6920-252-219-XX
5920-252-220-XX
5920-252-221-XX
0920-252-222-XX
5920-252-223-XX
0320-252-224-XX
5920-252-225-XX
5920-252-226-XX
5920-252-227-X%
5920-252-228-XX
9920-262-156-XX
5920-262-160-XX
5920-272-003-XX
5920-272-025-XX
5920-332-067-X&
5820-332-080-XX
5820-332-081-XX
5920-360-08X-XX
5920-360-23X-XX
5920-372-012-XX
9920-372-020-XX
5920-372-063-XX
5920-372-176-XX
5920-372-177-XX

11 18
11 17
21
6 15
T2

5920-372-199-xX
9920-372-200-XX
D920-382-094-XX

5920-431-263-XX

D920-431-266-XX
5920-432-006-XX
5920-432-113-XX
5920-492-054-XX
5920-492-096~%X

5920-492-097-XX
5920-492-100-XX
5920-492-104-XX
5920-492-223-XX
5920-482-227-XX

5920-551-299~XX
0920-552~072-XX
5520-552-073-XX
5920-552-083-XX
5820-552-148-XX

3920-592-012-%%
5920-592-169\%X
5920-582-226<X
5920-63 ¢ Ta8=XX
5920-632~197-XX

~642-062-4X
AZ-079-XX
~650-T8X-XX
-662-092-XX
-662-207-XX

mmc’)(_":"j!

5920-662-211-XX
5920-702-075-XX
8920-702-077-XX
5920-712-099-XX
5920-712-112-XX

5920-812-009-XX
5920-812-033-%X
5920-812-305-XX
5920-812-316-XX
5920-932-002-XX

5920-932-069-XX
5921-102-093-XX
5921-412-108-XX
8921-412-112-XX
0821-432-005-XX

4 17
4 18
2 93
6 18
123

9921-432-006-XX
5921-432-142-X%
0921-432-179-XX
5921-432-182-XX
5921-442-033-XX
6921-442-037-X%
5921-442-043-4X
5921-442-160<3X
5921-442/74<XX
9921-442=220-0X
0921-442=266-XX
S5PZTHH42-281-XX
5921-442—323—xx
°1 o02-121-XX
21-502-182-XX
5921-502-193-XX
5921-502-218-XX
2921-702-023-XX
2921-T02-043-XX
0821-702-088-XX
5921-802-011-XX
2921-902-066-XX
5921-902-167-XX

"J'I f.

5922-002-029-XX

5922-002-035-XX
5922-002-036-XX
5922-002-070-XX

1 6
8 35
3 13
5 14
T 28




NUMERICAL INDEX 2502-098-100~-00
PART CODE FI1G. KEY PART CODE FI1G. KEY PART CODE F1G. KEY
1323-220-012-00 7 1 1593-112-200-00 2 1 2111-101-011-00 6 4
1325-401-009-00 4 31 1593-112-222-00 2 TA | 2111-441-027-10 7 13
1342-402-006-00 25 17 1593-117-003-10 31 2130-407-003~-00 20 15
1365-224-002-00 10 15 1593-304-008-00 6 25 2130-525-001-10 24 13
10 19 1593-310-054-20 7 8 2130-601-006-20 7 11
1373-121-001-00 23 15 1593-310-520-20 73 2500-623-220-00 1712
1376-606~005-00 16 9 1593-310-540-00 T 6 2500-901-008-08 18 8
1383-301-002-00 4 4 1593-332-052~10 13 M4 2500-901-0I430 22 3
1386-241-002-00 8 4 1593-403-001-10 10 22 26 2
12 4 1593-403-005-00 10 30 2500-907~027400 189
1386-624-292-00 17 16 1593-406-005-10 11 5 1§ 32
1386-624-293-00 1717 1593-406-006-00 1 9 PEHE<930-001-00 19 38
1386-624-300-00 1720 1593-406-240-10 11 8 J(2502<101-003-00 1 4
1386-624-330-00 17 15 1593-406-250-00 11 4 2502-101-210-30 1 3
1414-606-002-00 15 1% 1593-601-073-00 15 24 2502-101-220-10 1 7
1415-120-006-00 5 6 1593-611-011-10 160013 2502-101-230-00 1 10
7 25 1593-611-011-20 16 134 | 2502-101-240-00 113
1415-125-021-00 13 3 1593-611-014-00 1688 2502-105-001-10 1 15
1425-621-004-00 13 13 1593-612-220-10 Y 19 2502-105-002-00 123
17 22 1593-612-230-00 1 22 2502-105-003-00 1 16
1426-621-038-00 3011 1593-622-001-10 17 6 2502-105-004-10 125
1427-130-260-00 21 14 1593-622-21110 17 8 2502-105-005-10 1 26
1427-317-003-00 21 4 1593-6225246<00 17 2 2502~105-006-00 127
21 18 1593-642-250-00 171 2502-112-001-20 2 4
21 21 1593-622=270-00 17 4 2502-112-210-10 2 10
1427-621-002-10 2 2 15934623-270-00 16 14 2502-117-001-20 3 5
1427-621-012-00 15 25 1593°623-270~10 16 144 | 2502-117-001-30 3 54
6 4 1593-623-272-00 16 15 2502-117-200-20 3001
1444-601-011-00 15 16 1593-623-273-00 16 16 2502-117-210-30 3 4
1444-601-015-00 17 (9 1593-623-520-00 1725 2502-201-001-10 4 33
1518-122-002-00 ™22 1593-623-530-00 17 13 2502-201-003-20 4 1
1527-604-002-00 5 20 1593-901-015-00 18 10 2502-201-004-10 12
1560-285-006-20 Zi> 23 19 33 2502-201-005-10 4 34
1560-664-250~00 17 29 1600-112-231-00 2 7 2502-201-006-20 4 38
1560-664-252-06 17 30 2 11 2502-201-006-30 4 384
1560-664-253=0 17 31 1600-112-232-00 2 8 2502-201-007-20 4 30
1564-512-001-00 11 2 2 12 2502-201-014-00 4 264
1564-664-213-00 17 3 1600-505-007-00 3 10 2502-201-015-00 4 27
1575-623-010-00 17 11 1608-901-004-00 18 6 2502-201-200-00 4 3
1581-740-116-00 1 6 1614-680-250-00 17 294 | 2502-201-210-40 4 5
1 8 1636-901-015-00 18 12 2502-201-220-40 4 22
1 11 1640-903-016-00 19 21 2502-201-220-50 4 224
15 23 1640-203-036~00 19 7 2502~201-260-00 4 11
1593-112-003-20 2 6 1640-904-016-00 19 14" | 2502-201-260-10 4 114
1593-112-051-30 pA 3 1640-905-016-00 19 28 2502-201-270-00 4 20

73



74

2502-098-100-00

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
2502-205-0601-10 4 42 2502-401-200-40 9 1 2502-bH4-006-20 14 28
2002-205-003-10 4 44 2502-401-200-50 9 14 | 2B02-5H4-007-00 14 22
2502-205-004-00 4 46 2502-401-200-60 9 1B | 2502-554-008-10 14 18
2502-205-005-00 4 48 2502-401-200-70 3 1C | 2502-554-210-40 14 16
2502-205-200-00 4 329 2502-402-001-20 10 2 2502-601-001-20 15 z
2502-221-001-10 b 7 2502-402-005-30 10 1 2502-601-002-00 15
2502~221-002-20 s 17 2502-402-005-40 10 . 14 | 2502-601-003,C0 15 6
2502-221-003-00 5 g 2502-403-001-20 10 20 2502-601-004<1) 15 12
2502-221-200-00 5 15 2502-403-002-20 10 21 2502-601-005~00 15 1
2502-221-210-20 ] 1 2502-403-003-20 10 29 2502-6015066-80 15 4
2502-221-220-20 3 4 2002-403-004-10 10 1 2502-601-210-40 15 1
2502-221-236-00 5 16 2502-403-005-00 10 23 25027801-220-30 15 10

T 19 2002-403-006-00 10 13 2582=606-001-00 18 5
2502-221-250-10 o 12 2502-403-007-00 10 17 2502-606-002-00 16 2
2002-301-001-30 6 1 2002-403-210-40 10 10 2502-606-003-10 16
2502-301-002-30 6 6 2502-403-220-30 10 o106 2502-606-220-10 16 6
2502-301-003-20 6 3 2502-406-001-10 1% & 2502-611-001-00 16 19
2502-302-001-30 g 13 2502-406-200-20 11 1 £002-611-210-00 16 12
2502-302-002-20 & 14 2502-407-001-10 N/ 18 2802-611-210-10 16 124
2502-303-210-10 6 18 2502-407-200-20 N 17 2502-616-001-40 15 14
2502-304-001-20 6 24 2502-407~210,30 T 11 13 2502-616-002-20 15 18
2502-304-002-20 6 20 2502-411-001%80 12 6 2502-616-004-00 15 17
2502-304-003-20 6 21 2502-411-201-84 12 i 2502-621-001-00 15 21
2502-304-004-30 6 22 2502-4146210500 12 2 2502-623-200-30 17 10
2502-304-005-20 B 23 2502-4)i-210-10 12 2A | 2502-623-200-40 17 104
2502-307-001-40 6 28 2502-592-001-10 13 2 2502-623-20Z-00 17 14
2502-307-002-40 6 33 2002-532-602-10 4 26 2502-901-001-20 18 H
2502-307-003-00 & 28 13 B 2502-801-002-30 18
6 34 2502-532-200-20 13 10 2502-301-003-00 1§ 3
2502-307-004-00 6 [0 2502-532-240-30 13 104 | 2502-801-003-10 18 34
2502-307-210-G0 B\ 34 2502-532-220-40 13 8 2502-501-004-10 18 4
2502-310-001-20 ) 9 2502-532-230-20 13 I 2502-301-004-20 18 44
2502-310-002-20 > 12 2502-532-230-30 13 14 | 2502-801-006-10 18 6
2502-310-003-20 7 14 2502-533-002-10 13 17 2502-901-007-00 18 7
2502-310-200-14 T 18 2502-533-230-00 13 1% 2502-901-008-00 - 18 11
2502-310-240=10 7 3 2002-553-001-20 14 2 19 34
2502-311-210-30 T 23 2002-553-002-10 14 9 2502-305-001-00 19 1
2502-317-002-00 8 9 £002-533-003-10 14 5 2502-905-001-10 13 14
iZ2 10 2302-553-004-00 14 12 2502-3905-002-00 19 2z
2502-317-003-00 8 6 2502-553-210-30 14 1 2502-905-003-00 15 3
2502-317-201-00 8 1 2502-553-210-40 14 1A | 2502-905-004-00 19 4
2502-317-210-00 § p2 2502-554-001-10 14 23 | 2502-905-005-00 19 9
2502-317-210-10 8 24 | 2502-504-003-10 14 20 2502-905-006-00 19 44
2502-401-002-20 9 3 2502-554-004-10 14 21 2502-905-021-00 19 6
2302-401-003-10 9 2 2502-554-005-20 14 24 19 35




2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1iG. KEY
2502-805-200-00 19 29 3652-261-202-00 2 13 8595-901-005-00 22 44
2502-806-001-10 19 8 3666-271-290-10 25 18 22 TA
2502-806-001-20 19 84 | 3656-D60-006-00 13 3A 22 10A
2502-306-002-00 13 9 3659-170-003-00 19 12 22 12A
2502-906-003-20 19 10 11 15 8695-901-006-00 22 2
2502-906-004-00 19 11 i1 18 8585-901-007-(1 18 13
2502-906-005-00 13 12 12 1 8595-902-004~10 22 6
2602-906-006-00 19 114 | 3737-172-010-00 17 7 8595-902-002=00 22 T
2502-906-021-00 19 13 3737-233-006-00 4 17A | 8535-903¢001400 2z 9

19 36 3737-341-006-00 20 10 §595-g5=002-00 22 10
2002-906-200-00 18 30 3737-341-007-00 4 17 §650-101-001-10 20 b
2502-9067-001-00 19 1b 20 11 g6505101-002-00 20 1
2502-907-001-10 19 154 | 3741-141-005-00 1 24 8680<201-001-10 20 pA
2502-907-002-00 19 16 3746-172-013-00 17 21 §650-201-002-00 20 3
2502-807~003-00 19 17 3750-242-008-00 14 & 8650-203-001-10 4 10
2502-907-004-00 19 18 3754-371-011-00 45088 20 I
2002-907-005-00 13 19 3761-212-004-00 23 4 8650-203-200-10 20
2502-907-006-00 19 18A 1 3768-112-001-40 2110 8650-203-200-20 20 6A
2502-907-021-00 19 20 3768-172-008-00 L/ 24 8650-204-210-10 20 13
19 37 4106-105-303-00 3 8 8650-301-210-20 20 23
2602-967-200-00 13 31 13 16 8650-302-001-00 20 24
2502~-810-001-00 13 22 4131-206-015-00 4 14 8650-401-001-10 21 3
2502-910-001-10 19 224 | 4334-155H003=0¢ o 8650-401-210-30 21 1
2502~310-002-00 19 23 7955-200-026-00 6 9 8650-401~-210-40 21 14
2502-910-003-00 19 24 8593-014=200-10 20 8 8650-401-250-00 21 2
2502-910-004-00 19 25 g59560301-001-70 20 16 8650-402-210-10 21 6
2502-914-005-00 19 26 35954301-001-80 20 164 | 8650-402-210-20 21 GA
2502-910-006-00 18 254 8585-301-004-30 20 18 8650-402-220-00 21 g
2502-910-021-00 19 7 8585-301-005-30 20 2% 8650-403-001-10 21 11
2706-501-003-00 |4 §595-301-008-00 20 17 8650-403-210-10 21 12
2706-501-004-00 N 21 8595-301-008-10 20 174 | 8650-502-210-00 21 19
2710-206-025-00 T 13 8595-301-500-50 20 22 8650-301-002-00 22 5
3560-201-015-00 Hy  16A | 8595-305-011-00 20 26 8650-9062-001-00 22 8
3567-402-004-00 23 12 §595-305-012-00 20 2% 8650-803-001-00 2z 11
3600-201-013-6% T 24 8595-405-500-20 21 o 8650-910-001-00 2z 13
3610-631-002=08 15 8 8555-501-001-19 2l 16 8650-910-002-00 22 12
3614-12b-001-00 4 T §595-501-004-00 21 22 8651-101~200-00 23 1
4 12 8595-501-005-00 21 24 8661-101-200-10 23 14
3614-820-004-00 24 17 §595-501-005-10 21 244 ; 8651-101-210-10 23 2
3615-820-003-00 23 19 8585-501-005-20 21 Z24B | 8651-102-001-00 23 18
3615-820-240-10 25 13 8595-505-002-00 21 20 8651-102-201-00 23 8
3621-702-003-00 10 3 8595-505-001-00 21 17 8651-102-202-00 23 9
3631-270-003-00 11 5 8595-506-051-10 21 174 | 8651-102-203-00 23 10
3640-703-001-00 4 16 8595-505-051-20 2l 17B | 8651-103-210-00 20 244
4 31A | 8595-901-003-00 22 4 23 20

75



s

2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
8651-201-210-10 23 17 | V210-360-601-60 4 43 20 20
8651-202-001-00 o4 4 23 3 | V304-260-010-00 3 8
8651-202-201-00 24 2 24 5 5 8
8651-202-202-00 24 3 25 12 16 9
8651-202-210-10 24 1 25 14 11 21
8651-203-210-20 24 1 25 19 14 27
8651-203-220-00 24 8 | V210-360-602-00 1§ | v304-260-012-00 14 7
8651-203-230-00 24 12 112 | V304-260-014-00 23 5
8651-203-240-00 24 16 | V210-360-603-00 17 32 | v304-460-010-00 10 14
8651-203-250-00 24 9 | V211-260-801-20 15 9 | V304-4605014=40 20 28
8651-204-201-00 24 18 21 15 | V327-262-214-00 g8 7
8651-204-210-00 2419 | V211-260-801-60 2 9 | viggyxezi110-00 10 25
8651-204-220~00 24 20 72 11 10
8651-301-200-20 25 1 15 13 i1 14
8651-301-200-30 25 1A | Vv211-260-802-00 20 14 128
8651-301-202-00 25 3 | v211-260-802-50 1 oot V328-262-112-00 10 4

25 9 & 3P 10 32
8651~301-203-00 25 6 | V211-260-803-00 § A5 | V334-260-010-00 10 24
8651-301-210~10 25 2 | ¥211-360-801-20 177/ 23 | v335-260-012-00 10 31
8651-301-211-10 25 5 | v211-360-801-80 4 21 | V360-260-006-00 15 3
8551-301-230-00 25 2A 447 16 3
8651-302-200-00 25 7 9 V361-260-006-00 23 13
8551-302-210-10 25 8 11 24 6
8551-601-200-10 25 11 | v211-366L808500 1 25 15
8551-601-210-00 25 16 1 14 | ¥362-260-008-00 16 20
8551-901-002-00 26 3 | VII1-360-804-00 4 40 | V363-260-008-00 46
8651-901-002-10 26 34 | ¥231=360-811-00 4 41 4 19
8651-902-001-00 26 4 4 \Y21P-361-002-50 23 18 710
8651-902-001-10 26 4f . VP11~560-802-00 6 12 17
8651-902-001-20 26 /4p)l 23 14 16 7
8651-903-001-20 260 5 | VZ11-560-802-50 14 17 21 7
8651-910-001-00 ) 5 14 19 219
J061-210-012-00 I 244 | V211-561-003-00 43 21 13
7910-000-200-00 18 54 | ¥273-360-802-50 139 21 184
j 22 1 | v301-260-006-00 2 5 25 4
| 26 1 16 18 25 10
Y111-163-001-60 17 26 | V304-260-008-00 215 | V363-260-010-00 21 254
Vil1-164-000-60 1718 4 18 | V401-160-003-00 17 27
¥120-266-001-60 15 22 4 32 | V401-160-004-00 17 19
V200-260-501-60 23 11 5 5 | V401-180-006-00 4 37
V200-360-601-60 4 36 717 16 17
¥201-260-801-60 6 10 13 20 | V401-160-008-00 2 14
¥201-260-802-50 15 18 14 15 16 11
¥201-260-804-50 13 18 16 10 20 21
V210-260-801-60 15 11 20 12 | V401-160-010-00 10 27




2502-098-106-00
PART CODE FiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
11 20 5 13
¥401-160-012-00 10 34 10 5
14 8 10 35
V401-160-014-00 20 29 13 5
23 ] V500-163-003-00 T2l
V411-260-003-00 17 28 8 8
V411-260-086-00 3 2 21 25
V411-260-008-00 117 V¥580-140-302-00 4 45
5 10 V580-140-402-00 24 21
5 13 ¥b80-140-602-50 5 2
7 15 ¥580-140-604-30 4 23
13 1t ¥590-131-210-00 5 3
13 19 V600-110-600-40 6 15
14 10 ¥600-110-600-50 6 16
14 14 V600-110-620-40 6 149
¥411-260-010-00 3 g VE00-110-620-50 B35
16 26 V600-110-6520-60 8 )
11 11 V600-150-800-40 12 5
V411-260-012-00 T 4 V104-140-012-00 4 8
10 33 4 13
14 3 T 6
14 25 V704-140-01510 4 29
24 11 13 1
24 15 V704-140-013-00 20 9
¥411-260-014-00 4 24 V704-VA0=020-00 4 15
8 5 10 18
13 4 20 4
23 7 V795-140-035-00 4 28
V411-260-018-00 T 20 V705-140-040-00 20 19
V500-162-501-50 3 ¥706-140-080-00 6 26
V500-162-502-00 N 28 ¥720-101-900-80 g 11
B 12 V721-103-104-50 6 17
T 16 V744-120-350-70 6 8
V500-162-502-50 12 9 ¥744-125-400-80 6 2
14 4 6 I
14 11 ¥760-150-000-00 10 B
14 26 ¥762-150-000-00 10 7
V500-163-001-50 3 1 v398-200~003-00 8 3
14 12 3
16 ¥201-361-006-00 10 8
13 12
¥500-163-002-00 1 18
24 10
24 14
¥500-~163-00Z-50 4 25

7



78

ALPHABETICAL INDEX ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
ARM-ASSY T 18 COLLET 3 6
ARM-PIVOT T 18 COVER 5 Z
ARM-ROCKER 37 COVER-CRANKCASE 1 12
ARM-ROCKER 308 COVER-CRANKCASE I 13
ARMATURE 11 18 CAMSHAFT-COMP 3 13
ARRESTER-SPARK 9 10 CAMSHAFT-COMP 3 134
BOLT 1 16 CAMSHAFT-COMP 3 1
BOLT 1 17 CAP, AIR FILTER 9 5
BOLT 2 20 CAP, SPARK ARRESTER g 9
BOLT-FLANGED 10 2 CAP, YALVE 3 1
BOLT-FLANGED 130 CAP-SPARK PLUG & 5
BOLT-FLANGED 1 31 CAP-SPARK PLUG B 6
BOLT-STOD 1 32 CARBURETOR-ASSY 8 1
BOLT-STUD 1 33 CARBURETOR-ASSY g 14
BALL-STEEL 4 29 CASE-AIR F[LTER 9 4
BEARING-BALL 1 34 CASE-ROCHER 1 6
BEARING-PLANE 2 25 CASE-ROCKER i 7
BEARING-PLANE 2 15 CHAMBER-FLUET & 8
BOLT T 23 CHANRER-PLOAT g  8A
BOLT g 12 CTAMR g 5l
BOLT 11 15 CLAMP T4
BOLT g 38 JLAWP 6 17
BOLT § @8k CLAMP 10 27
BOLT, bX13 (8 CLAMP 6 18
BOLT-FLANGED 7, B CLAMP 4 17
BOLT-FLANGED I AT CLAMP 4 18
BOLT-FLANGED { & 21 CLAMP 8 39
BOLT-FLANGED 4§ 24 CLAMP 10 19
BOLT-FLANGED a 15 CLAMP 1020
BOLT-FLANGED 4 2B CLUTCH-ASSY 11 2
BOLT-FLAMGED 10 22 COIL-CHARGING 6 13
BOLT-FLANGED o 1B COIL-IGNITION & 3
BOLT-FLANGED 4 I8 COIL-IGNITION 6 3A
BOLT-FLANGED i1 21 COIL-IGNITION & 4
BOLT-FLANGED 4 N COLLAR g8 25
BOLT-FLANGED 17 COLLAR § 8
BOLT-FLANGED 18 COLLAR T 26
BOLT-FLANGED 10 23 COLLAR & 35
BOLT-STUD 8 53 COLLAR 5 13
BOLT-UPSET-WS T n COLLAR, 6. 2X7, 8X5 o 14
BRACKET 1 COVER-ASSY 11 6
BREACKET 2 COYER-ASSY | R
BRACKET-TAP i0 16 COVER-PUMP 4 8
BRUSH 11 8 CRANKCASE-CONP 1 i
COLLAR 1 29 CRANKCASE~COMP I 144




ENGINE

DESCRIPTION FIG. KEY DESCRIPTIOCN FIG. KEY
CRANECASE-COMP 1 15 GEAR-HELICAL g 28
CRANKSHAFT-ASSY 2 25 GEAR-HERICAL 4 13
CRANESHAFT-ASSY 2 2 GOVERNOR-ASSY T 22
CUP, FUEL TAP 10 11 GROMMET € 23
DECOMPRESSOR 3 15 GROMMET 6 24
DECOMPRESSOR 3 154 GUARD > 3
DIAPHRAGM 0w 4 GUIDE, YALVE IN 1 35
DIAPHRAGM 10 5 GUIDE-VALV EX 1 1
ELEMENT-4IR FILTER 9 BA GUIDE-VALVE 1 11A
ELEMENT-AIR FILTER 8 7 HAUSING-FAN 5 11
ELEMENT-AIR FILTER 9 6 HEAD-COMP-CYL INDER 12
ELEMENT-AIR FILTER g9 T4 HEAD-COMP-CYLINDER 1 2A
FAN 5 3 HEAD-CONMP-CYLINDER 1 3
FILLER 4 18 HOLDER, BRUSH 3
FILTER, FUEL TAP 10 10 HOLDER-MAIN, JET 8§ 21
FILTER-ASSY-AIR 9 3 HOLDER-MAIN-JET & ZIA
FILTER~ASSY-ATR g 34 HOUSING-F AN 5 10
FILTER-OIL 4 11 IGHITE 6 2
FILTER-OIL 4 10 IGNITER & 24
FILTER-OIL 4 114 [HSUDATOR 11 ]
FLOAT & 13 HSULATOR g 49
FLYWHEEL-ASSY & 8 JET-AIR 1.1 § 15
FLYWHEEL-ASSY 6 _(( B4 JET-AIR 1.8 8§ 14
FLYWHEEL-ASSY Y JET-HMAIN 97.5 § 30
GASKET 802 JET-MAIN 97.5 8 304
GASKET 4 1 JET-PILOT &0 g 31
GASKET 10 9 JET-PILOT 60 § 31A
GASKET 3 3 JOINT 4 14
GASKET g 15 JOINT 4 15
GASKET , MUFFLER 8 2 KEY 2 53
GASKET, 0IL GAUGE 1 2 KEY & 19
GASKET, AIR FILTER 9 1 LABEL 12 1
GASKET, CARBURETOR 8§ 42 LABEL (" 139597) 12 2
GASKET. CARBURETOR 8 45 LABEL-BRAND 12 5
GASKET, FUEL PUHE 0 2 LABEL-MANUAL (133597 1z 3
GASKET, FUELAEUYMR 10 3 LABEL-MANUAL (" 139597 12 4
GASKET, INSULATOR & 43 LABEL~WARNING, D 12
GASKET, INSULATCR 8 4b LABEL-WARNING, E 12 10
GASKET, INTAKE PIPE g 44 LABEL-WARNING, F 12 1
GASKET, [NTAKE PIPE Y LABEL-WARNENG, GB 1206
GASKET-CRANKCASE 1 5 LABEL-WARNING, 1 129
GASKET-HEAD 1 1 LABEL-WARNING, HL 1z 11
GASKET-ROCKER CASE 1 4 LABEL-WARNING, 5 1z 12
GAUGE 4 12 LEVER, SHIFT™ 11 4
GATIGE 4 124 LINK, GOVERNOR T 16

79



80

ENG INE
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY

LINE, GOVERNOR T 17 PLUG-SPARK, RN11YC 6 21
LINK-CHOKE T 14 PUMP-ASSY-0IL 4 5
LINK-CHOKE T 15 PUMP-FUEL 10

MUFFLER-COMP 9 8 ROD 2 23
NOZZLE-MAIN 634 g 20 ROD 2 ed
NOZZLE-HAIN 654 8 204 ROD-ASSY-CONNECTING 2 18
NUT PAYAY ROD-ASSY-CONNECT ING 2 19
NUT 8§ 57 ROD-ASSY-CONNECTING 2 2
MUT T3 ROD-ASSY-CONNECTING V)
NUT 3 2 REGULATOR-VOLTAGE 6 ]
NUT 11 16 RETAINER-VALVE 3 4
NUT 117 RETAINER-VALVE 305
NUT 1 21 RING, SNAP 1 38
NUT g 15 RING-0 2 b4
NOT-HEX T 32 RING-0 10 13
NUT-HEX-FINE 10 24 RING-0 4 19
NUT-HEX-SHALL 11 18 RING-0 10 14
NUT-HEX-SNALL 9 4 RING/GET-RISTON 2 5
0 RING 30 RING-SET=-P1STON 2 B
0 RING 4 31 RING-SET-PI1STOMNL 2 1
0 RING § 9 RING-SET-PISTONL 2 8
PANEL-COMP-CONTROL 701 RANG~-SET-PISTONL 2 9
PIN 1 %3 RING-SHAP 8 27
PIN 1(24 RING-SNAP 2 5l
PIN &) i’ RING-SNAP 11 14
PIN | g 16 RING-SNAP 2 52
PIN-PISTON Z 3 ROD-PUSH 3 U
PIN-PISTON 2 4 ROTOR-PIAP 4 1
PIN-SNAP T 34 SCREEN 5 3
FIPE-CONP 4 8 SCREW 10 12
PIPE-INTAKE § 4 SCREW g 8
PISTOM-ENGINE 2 1 SCREW YA
PISTON-ENGINE 2 2 SCREW g 23
PISTON-ENGINEL-0. 25 2 10 SCREW 3 20
PISTON-ENGIHEL-0. 59 2 1 SCREW 10 7
PISTON-ENGINEL=8.-50 2 12 SCREW g 24
PLATE 4 3 SCREW 1 20
PLATE i 3 SCREW 6 14
PLATE & 4 SCREW, 5X8 3 1
PLATE 4 4 SCREW-PAN T 1
PLATE I 9 SCREW-PAN 8§ 41
PLUG 4 21 SCREW-PAN T 12
PLUG 4 9 SCEEW-PAN T 13
PLUG, DRAIN 4 20 SCREW-PAN-CROS 4 28
PLUG-SPARK, BPRAES 6 2z SCREN-PAN-WP-CROS b1




ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SCRE¥-PAN-WP-CROS 6 28 | SLERVE 7 2
SCREW-PAN-WP-CROS § 54 | SOLENOID, CARBURETCR C
SCREW-PAN-¥P-CROS 5 20 | SOLENCID, CARBURETOR § 74
SCREW-PAN-WP-CROS 6 29 | SPACER 2 49
SCREW-PILOT AIR 8 5 | SPACER 2 50
SEAL § 33 | SPRING 5 %
SEAL § 34 | SPRING 3 17
SEAL-OIL 1 25 | SPRING 4 22
SEAL-OIL 1 26 | SPRING 75
SEAL-OIL 127 | SPRING 728
SEAL-OIL 1 28 | SPRING § 36
SEAL-OIL 3 224 | SPRING 10 15
SEAL-OIL 3 22 | SPRING 8 37
SEAL-OIL 3 23 | SPRING g 10
SEAT-SPRING 3 12 | SPRING T 6
SHAFT 2 16 | SPRING 7007
SHAFT 2 17 | SPRING 78
SHAFT-CARBURETOR g 17 | SPRIWG 3 18
SHAFT-CARBURETOR § 18 | SPRUNG-BRUSH 119
SHAFT-CARBURETOR § 184 | (SPRING-ENGINE VALVE 319

__________________________________________________________________ N U

SHAFT-ROCKER 3 9/ R\ SPRING-ENGINE VALVE 3 19
SHIM, 1. 18 2 30\ SPRING-GOVERNOR 720
SHIM, T=1. 20 5 (12|  STARTER-ELECTRIC 111
SHIM, T=1. 215 2(shy | stoppEr 112
SHIM, T=1. 25 2 %2 | STOPPER 1113
SHIM, T=1, 285 2 33 | SID 119
SHIM, T=1. 32 2 3¢ | STUD-6X14 118
SHIM, T=L1, 355 2 35 | swTcH 1111
SHIN, 1=1. 39 2 36 | TAP-ASSY 10 8
SHIM, T=1. 425 2 37 | TAPPET 3 10
SHIM, T=1. 46 2 38 | TERMINAL 6 7
SHIM, T=1. 495 2 39 | TOOL-WRENCH, 1921 131
SHIN, T=1. 53 2 40 | TuBe 10 18
SHIN, T=1. 565 2 41 | TUBE 25
SHIN, T=1, 60 2 42 | TUBE 6 26
SHIN, T=1. 625 2 43 | TUBE, 11.6X16X116 8§ 52
SHIN, T=1. 67 2 44 | TUBE, 11 6X16X116 8 524
SHIM, T=1. 705 2 45 | TUBE 4.5X. 5X100 8§ 40
SHIN, T=1. 74 2 46 | TUBE, 5X6XS5 6 20
SHI, T=1. 775 2 47 | TUBE-BRAID 10 26
SHTH, T=1. 81 2 48 | TUBE-RUBBER 8 56
SHROUD-ENGINE 5 7 | VALVE 1 10
SHROUD-ENGINE 5 4 | YALVE CHOKE g 19
SHROUD-ENGINE 5 5 | VALVE-ASSY 1006
SHROUD-ENGINE 5 6 | VALVE-EXHAUST 3

81



82

ENG INE
DESCRIPTION FIG. KEY DESCRIPTION F1G. XEY
VALVE-EXHAUST 3 3
VALVE-FLOAT § 12
VALVE~INTAKE 5 2
VALVE-INTAKE 3 24
VALVE-THROTTLE 90 g 11
W-PLAIN-S 8§ 55
W-PLAIN-S 0 25
WASHER T 5
WASHER 11 18
WASHER g 13
¥4SHER B 16
WASHER 10017
WASHER 9
WASHER 23
WASHER 7
WASHER 7030
WASHER ("148306) T
WASHER, 6. 5X11. 5%2. 0 7 28
WASHER-10X20%2 1 2
WASHER-PLAIN 7 33
WASHER-SPRING g 15
WASHER-SPRING 1120
WEIGHT 2 @
YEIGHT 2( 14
WIRE-LEAD > 1
WIRE-LEAD <& 50
WIRE-LEAD( B52571) ! 11
WIRE-LEAD, L=260 12




ALPHABETICAL INDEX CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION F1G. KEY
ADJUSTER, ROD 712 BOLT(SF) /N6X16 4 43
ARM, BRAKE T 09 BOLT(SP)/M6X16 23 3
ARN, HOOD 15 12 BOLT(SP) /MEX16 24 5
ARM, KNUCKLE/LR  COMP 10190 BOLT(SP)/M6X16 2 12
ARM, KNUCKLE/RH  Coup 10 16 BOLT (SP)/M6X16 25 14
ARM, PIT MAN 10 11 BOLT(SP)/N6X16 25 19
ARM, PTC TENSION ASSY 13 1 BOLT, BATTERY 2 4
ARM, PTO TENSION ASSY 13 14 BOLT, SEMS 6 5
ARM, TENSION ASSY 20 6 BOLT, SEMS 17 23
ARM, TENSION ASSY 20 6A BOLT, SEMS  (5) 15 11
ARM, TENSION/F  COMP 4 3 BOLT, SEMS  (SP) 4 21
ARM, TENSION/HST COMP 4 22 BOLT, SEMS  (SP) 4 47
ARM, TENSION/HST COMP 4 224 BOLT, SEMS  (SP) 9 4
ARM/TENSION/F 4 9 BOLT, SEMS  (SP) 11 3
AXLE, FRONT 10 1 BOLT, SENS(S) 20 14
AXLE, FRONT 10 14 BOLT, SERS{SIMBX12 15 8
BAG, COLLECTOR ~ COMP 24 20 BOLT, SEMS (5 MNBX12 21 15
BAND, HARNESS m 1 BOLT SEMS—(S) M8X16 2 9
BAND, HARNESS T 2 BOLT,SEMG (S) M8X16 Tz
BAND, HOSE ASSY/12 1 24 BOLT) BENS (S) MBX16 15 13
BaMD, SHUTER ASSY 2 24 BOLT, SEMS/M8X25 7T 14 17
BAND, WIRE/250 28 17 BOLT, SENS/M3X25 7T 14 13
BATTERY, 2 1 BOLT, SP 17 32
BEARING RB g\ 27 BOLT, SP/M8X110 4 41
BEARING, BALL UNIT B 31 BOLT, SP/M8X4D 4 40
BEARING, RB g1 BOLT, WING SP/M8XZ5 139
BEARING, RB 20 174 BOLT/M 6X16 23 11
BEARING, RB o3 BOLT/M 8X16 6 10
BEARING, RB/6004 & 15 BOLT/M 8X28 15 18
BEARING, RB/600455 12 5 BOLT/M 8X45 13 18
BEARING, RB/6005 6 16 BOLT/MOGXL6 6 2
BEARING, RB/6204 6 19 BOLT/MOGX28 2 T4
BEARING, RB/6205 6 35 BOLT/M06X32 2 1
BEARING, RB/6206 6 27 BOLT/M06X32 2 11
BELT/VBOBS 20 5 BOLT/MO8X20 15 6
BELT/VBOGG 20 1 BOLT/M10X25 23 18
BELT/VB0O78. 5 4 384 BOLT/M10X30 4 3
BELT/VBO79 4 38 BOLT/M10X60 10 8
BLADE/57X514 20 24 BOLT/MEX20 i 9
BLADE/57X514  COMP 20 244 BOLT/N6X20 112
BLADE/57X514  CoMp 2320 BOLT/M8X16 2 3
BOLT 10 13 BOLT/MBX16 2% 9
BOLT 4 36 BOLT/MEX20 6 12
BOLT(SP) MBX20 1 2 BOLT/N8x20 23 14
BOLT(SP) MBX20 1 14 BOLT/S 1 1




84

CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
BOLT/S 6 22 CLIP(B) 15 20
BOOT v 3l CLIP, PIN Z21 4
BOOT 16 15 CLIP, PIN 21 18
BRACKET, BAR 4 45 CLIP, PIN 21 21
ERACKET/TENSION 4 11 CLSHP, WIRE/10-12 1 244
BRACKET/TENSION COMP 4 114 COLLAR/08X12X10 s 17
BREATHER, TANE CAP 1 20 COLLAR/11X15%07 14 2
EULB 8 4 COLLAR/20X30X03 6 29
BIULE 12 4 COLLAR/20X30%03 6§ 3
BULB, LAMP/12V21% 11 3 COLLAR/21X25)46 12 8§
BUSH, COLUMN 11 5 COLLAR/25X50X04 & 30
BUSH/10X12X10 11 COLLAR/42X47X13 & 14
BUSH/15X17X11 18 COLLAR/6. 5X10. 5X8 1 )
BUSH/15X17X15 13 2 COLUMN, STEERING 48SY 11 4
BUSH/15517%21 9 2 COVER, BRAKE CONE 7 1
BUSH/16X24X21 2l 23 COVER, CONECTOR- TOMP 2416
BUSH/18X20X15 5 16 COVER, GISCHARGE COMP 21 6
BUSH/18X20X15 T 19 COVERADISCHARGE COMP 21 BA
BUSH/Z0X23%20 4 10 COVER,"FRONT 15 Z
BUSH/20X23X20 20 1 COVER, LOWER ASSY 11 1
CABLE, 4XLE ASSY a 1 {OVER, PANEL 24 2
CABLE, BATTERY  ASSY 2 10 QOVER, PULLEY/LH ab 1l
CABLE, EARTH 2 COVER, PULLEY/RH COMP 21 12
CABLE, PTO ASSY 13 18 COVER, REAR 3 3
CABLE, PTO ASSY 1Y, ~H0A COVER, SHOOTER ~ ASSY 25 1
CAP ¥}oo1s COVER, SHOOTER ~ ASSY 25 14
CAP, BATTERY 2 2 COVER, SWITCH 17 5
CAP, SHAFT (A)COMP 21 14 CUP, FUEL 1 25
GAP, TANK 19 DECK, MOWER/40  COMP 21 1
CAP, TIRE VALVE 8 3 DEX, MOWER/40 COMP 21 1A
CAF, TIREE YALVE 12 3 DEX, MOWER /40 COMP 2l 2
CAP, WHEEL g g DIODE/1. 54 17 14
CAP, WHEEL 1210 DE(M, BRAKE 7 3
CASE, DIFF & 24 FAN 23 1A
CASE, FAN 23 8 FAN, HST 4 42
CASE, TRANSH I SSTONAH 6 1 FAN, SHIRKD ASSY 23 1
CASE, TRANSMISSON/RH g 6 FENDER 16 1
CHASSIS, HST  ASSY § 1 | FORKWHEEL  COWP 21 19
CHASSILS, RST ASSY 9 1A FRAME 24 18
CHASSIS, HST ASSY 9 1B FRAME, BAG COMP 24 19
CHASSIS, HST ASSY g 1C FRANE/A COMP 24 7
CLAMP, HARNESS 13 13 FRAME/B CONP 24 3
CLANP, HARNESS 17 22 FRAME/C CONP 24 9
CLAMP, HARNESS 3 1 FUSE/32V104A 1711
CLAMPER, 7 LONG 17 24 GASKET 1 21




CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
GAUGE, FUEL 1 22 KEY/05X05X24 34
GEAR, SHAFT/9-43TCOMP 6 18 KEY/0B6X07X63 2
GEAR/11T 6§ 21 KNOB 3 B
GEAR/12T 6 13 KNOB 13 16
GEAR/15T 6 20 LABEL 2 9
GEAR/25T ASSY 11 17 LABEL 22 10
GEAR/S1T 22 LABEL (DANGER/F) w6
GRIP, BRAKE 24 LABEL, BELT CAUTION/D 19 4
GRIP, LIFT 14 21 LABEL, BELT CAUTLON/D 19 44
GROMMET 12 25 LABEL, BELT CAUTION/E 19 11
GROMMET 16 4 LABEL, BELT CAUTICN/E 19 1lA
GROMMET, PAKEL 4 4 LABEL, BELT CAUTION/F( 19 18
GROMMET/12%19 15 15 LABEL, BELT CAUTION/E 19 13A
GROMMET /48X68X02 121 LABEL, BELT CAUTIENA 19 25
GUTDE, BELT COMP 20 13 LABEL, RELT. CAUTIONAL 19 254
GUTDE, DISCHARGE COMP 21 8 LABEL, CATIBNND 195
GUIDE, MUFFLER  COMP 1 13 LABEL,GAUT [P/ BATTRY 19 28
HANGER, SUPPORT 1y 8 LABFL-CAUTHON/E 13 1%
HARNESS, MAIN  ASSY 17 10 LAREL DYSCHARGE 22 4A
HARNESS, MAIN  ASSY 17 104 LABEL) DISCHARGE 22 TA
HARNESS, SENSOR ~ 455Y Z 186 LABEL, DISCHARGE 2z 104
HINGE/102 COMP it 6 LABEL, DISCHARGE 22 124
HITCH, COLLECTOR COMP 23 Q7 LABEL, DISCHARGE/D 22 A4
HOLDER, BAND 250 S LABEL, DISCHARGE/F 22 1
HOLDER, BAND COMP i SN LABEL, FUSE/D 19 3
HOLDER, BATTERY 2 3 LABEL, FUSE/E 19 10
HOLDER/SWITCH 16 13 LABEL, FUSE/F 13 17
HOLDER/SWITCH 18 134 LABEL, GAUGE WHEEL,/D 22 5
HOOD COMP 15 1 LABEL, GAUGE WHEEL/E 22 11
HORN ASSY 2h 18 LABEL, GAUGE WHEEL/T 22 8
HOSE/350 1 23 LABEL, LIFT LEVER 18 1
HOSE/G00 1 26 LABEL, MODEL ASSY 18 54
H5T ASSY 4 39 LABEL, MODEL ASSY 22 1
HUB COMR 23 2 LABEL, MODEL ASSY 26
HUB, BLADE 20 25 LABEL., MODEL/SL14 18 5
HUB, BRAKE 453y 718 LAREL, NOZZLE/100 13 8
HUB, STEERIMG COLUMN 11 6 LABEL, OPERATION/D 19 1
HUB, TRINION COMP b 1 LABEL, OPERATION/D 19 14
HUB/08X12X15 5 9§ LABEL, OPERATION/E 19 84
HiB/18%22X20 20 18 LABEL, OPERATION/F 19 15
INSULATOR A9X20X04 1 15 LABEL, OPERATTON/F 19 154
INSULATOR,/20X35X01 4 43 LABEL, OPERATION/1 19 Z2
JOINT, BALL 10 30 LABEL, OPERATION/] 19 224
JOINT, BALL/LH 0 21 LABEL, OPTION/E 19 19
JOINT, BALL/RH 10 22 LABEL, PARKING/D 19 2

85



a6

CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
LABEL, PARKING/E 19 LEVER, LIFT COMP 14 16
LAREL, PARKING/E 19 9 LEVER, PARKING  COMP 723
LAREL, PARKING/F 19 16 LEVER, PTO CONP 13 15
LABEL, SVITCH 17 8 LEVER, PUSH 4 44
LABEL, WARING/D 26 34 LINING/13%50%3 3 10
LABEL, WARNING/E 26 4R LINK COMP 4 1
LABEL, WARNING,/F 2% 5 LINK Comp 14 14
LABEL, WORNING/D 26 LI, FUSIBLE 2 13
LABEL, WORNING/E 26 4 LINK NEWTREL  COMP 5 4
LABEL, WORNING/E 26 44 MAT 15 19
LABEL, WORNING/1 2% 6 METAL 20 16
LABEL/CAUT ION/BELT 2 2 METAL 20 164
LABEL/CAUTTON/1 19 26 NET, FAN 23 9
LABEL/CAUT 10N /SROOP 18 12 NET, PANEL 24 3
LABEL/CE 8 9 NIPPLE, GREASE 10 6
LAREL/CE 19 32 NIPPLE, GREASEYB-Ti6F 7
LABEL/D/BATTERY 19 21 NUT 17 30
LABEL/B/BATTERY 19 7 NUT 16 16
LABEL/D/BATTERY 19 14 NUT 3 8
LABEL,/D/FUEL/D 19 6 T 5 8
LABEL/D/FUEL/D 19 35 NUT o9
LABEL/D/FUEL/F 19 20 WUT 11 21
LABEL/D/FUEL/F 19 (7 NUT 14 27
LABEL,/D/FUEL/G 19413 NUT 23 13
LABEL/D/FUEL/G 19 35 NUT 24 6
LABEL/D/FUEL/T Y NUT 25 15
LABEL/DISCHARGE 73 NUT 16 20
LABFL/DISCHARGE 2 2 NUT 21 254
LABEL /DISCHARGE 22 12 MUT, LOCK /M8 4 6
LABFL/FUSE/T 19 24 NUT, LOCE /M8 4 19
LABEL/HST g 11 HUT, LOCK/M8 T 10
LABEL/HST 19 34 NUT, LOCK,/M3 11 7
LABEL /MENTENANSY 18 10 NUT, LOCK/¥48 18 7
LABEL/MENTENANSU 19 33 NUT, LOCK/M8 2t 7
LABEL/PARKTNG/1 19 23 NUT, LOCK/M8 21 8
LABEL/SL/D SBT 19 29 NUT, LOCE/NS 21 13
LABEL/SL/F SET 18 31 NUT, LOCK/M8 21 184
LABEL/SL/G SET 19 30 NUT, LOCK /M8 25 4
LABLYL /WHEEL, GAUGE/] 2213 NUT, LOCK /M8 25 10
LABELCAUT LON/HOT 13 13 NUT, RING 17 17
LANP, HEAD ASSY 17 1 NUT/LH M10X1. 25 10 23
LEAD 17 2 NUT/M 6 2 5
LENS 17 8 NUT/M 6 16 18
LEVER, AXLE COMP 3 4 NUT/M 8 2 15
LEVER, FRANE CoMP 24 12 NUT/M 8 4 18




CHASSIS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
NUT/N 8 32 PIN, SPLIT/Z. 5X15 33
NIT/M 8 2 PIN, SPLIT/2, 5X20 10 28
NUT/M 8 717 PIN, SPLIT/Z. 5X20 11 i2
NUT/N 8 13 20 PIN, SPLIT/2. 5X20 11 16
NUT/M 8 14 15 PIN, SPLIT/Z. 5X25 12 9
NUT/M 8 16 10 PIN, SPLIT/2. 5X25 14 4
NUT/N 8 20 12 PIN, SPLIT/2. 5X28 14 11
NUT/M 8 20 20 PIN, SPLIT/Z, BX25 14 26
NUT /M08 2 8 PIN, SPLIT/3 XI5 B 1l
NUT/MOG 2 12 PIN, SPLIT/3 X15 5 14
NIT/M08 I 7 PIN, SPLIT/3 X15 T 18
NUT/N10 0 14 PIN, 3PLIT/3 X15 13 12
NUT/M10 10 24 PIN, SPLIT/3 X20 1 18
NUT/M10X1. 25 10 25 PIN, SPLIT/3 X240 24 10
NUT/MI10X1, 25 i1 10 PIN, SPLIT/3 20 24 14
NUT/MI0X1. 25 14 PIN, SPLIGY3 3525 4 b
NUT/MIOX1. 25 lz2 8 PIN, SPLIT/3) K25 5 18
NUT/M12 14 PIN(BPLIE/3  X25 i 5
NUT/M12X1. 25 4 PIMSPEIA/3 X2 16 3
NUT/M12X1. 25 1 32 RIN, SPLIT/3 X2 13 5
NUT/M12X1. 25 1 3l PT, SPLIT/3  X30 T2
RUT/M14 23 A5 PIN, SPLIT/3  X30 8§ 8
NUTN14 20 ~28 PIN, SPLIT/3 X30 21 25
NUT/M14X1. 5 g\ T PIN, SPRING/4  X20 ¥ 24 21
NUT /M6 s 3 PIM, SPRING/G6 X25 ¥ 2
NUT/NE 6 3 PIK, SPRING/G X40 ¥ 4 23
0-RING/G45 6 17 PIN, STOPFER ASSY 21 5
O-RING/P & g 11 PIN/O8X44 21 20
{RNAMENT (HYDRAULIC) 18 PIN/12X104 21 17
ORNAMENT/ 14 18 3 PIN/12X108 21 174
ORNAMENT/14 13 A PIN/12X108 21 1B
ORMAMENT/F 13 4 FIN/12X22 213
ORNANENT/F 18 44 PIN/15%47 T 38
ORNAMENT/LH 18 1 PIN/16X83 21 24
ORMAMENT/RH 18 2 PIN/16X94 21 244
PAD, PEDAL 3 17 PIN/16X94 21  24B
PAD, STEERING WHEEL 11 9 PIN/22X77 12
PANEL, CONECTOR  COMP 24 PIN/N12X43 14 5
FANEL, INSTRUMENT 15 21 PIPE, SHOOTER  ASSY 2 7
PEDAL, HST ASSY 5 15 PIPE, SHUTER COMP 25 8
PEDL B T 22 PLATE 14 18
PIN (10X18) 6 25 PLATE 16 18
PIN, DIFF PINIQN 6 23 PLATE zh 13
PIN, PUSH 14 20 PLATE COMP 15 10
PIN, ROLL 4 45 PLATE, ADJUST b7

87



88

CHASS 1S

DESCRIPTION FIG. KEY DESCRIPTION Fi1G, KEY
PLATE, FAN 2310 ROD/M10X246 14 24
PLATE, L/32X154 14 23 ROD/M10X505 COMP 5 12
PLATE, PTO LEVER 15 17 S. ¥ 4 37
PLATE, U/79X22 14 12 S 16 17
PLATES1/19%78  COMFP 4 20 SCREW  M4X6 17 18
PLATE/TR/225290 1 SCREW SEENS/MEX16 15 22
PLATE/IR/54X156 25 SCREW,/M3X16 17 26
PLUG 23 18 SCREW/MEX20 1 6
PLUG, DRAIN (1/4) 6§ 9 SCREW/MEX20 1 8
PLUG, DIL 6 4 SCREW/Ne&x20 1 11
PULLEY, TENSION 4 7 SCREW/MBX20 15 23
PULLEY, TENSION 4 12 SEAL, OIL/TC20357 6 8
PULLEY, TENSION/045 4 284 SEAL, DIL/TC25408 6 2
PULLEY, TENSION/045 4 28 SEAL, OIL/TC25408 6 17
PULLEY, TENSTON/045 136 SEAL/15X15K320 15 5
PULLEY/FT/85X22 COMP o0 8 SEAL/Z0X20%70 23 16
PULLEY/TENSICN i 14 SEAT ASSY 15 12
PULLEY/V¥2B120 A | I SEAT, ASSY 16 124
PULLEY V25120890 4 1 SENSOR ASSY 25 11
PULLEY /¥B105 4 33 SAAFT,STEERING  CONP 11 13
FHLLEY/VB120  COMP 0 22 SHART, WHEEL/LH 28
PULLEY/VB120  COMP 20 23 GHAFT, WHEEL/RH 33
REFLECTER 16 (5 SHIN/L. 2 20 28
RELAY, 4P ASSY 1@ SHOE, BRAKE ASSY 7 8
RELAY, 5P ASSY 17 8 SHROUD, LOWER ~ COMP 17
RING, SHAP, S8 6 26 SHROUD, UPPER  COMNP 1 3
RING, SHAP/12 C 4 8 SPRING 24 13
RING, SN&P/12 C 4 13 SPRING, BRAKE SHOE 77
RING, SHAP/12 C T 5 SPRING, CHAIN TENS1ON 20 10
RING, SNAP/15 C 4 29 SPRING, CLUTCH RETURN 21 10
RING, SNAP/15 C i3 7 SPRING, DISK 307
RING, SNAR/17 C 20 9 SPRIKG, ¥R066 13 3A
RING, SNAP/35 C 4§ 28 SPRING, HYD CLUTCH 13
RING, SNAP/40 C 200 19 SPRING, MAIN" CLUTCH 31
RING, SNAP/20) 4 15 SPRING, MAIN CLUTCH 16
RING. SHAP/20 10 18 SPRING, MAIN CLUTCH 4 314
RING. SHAP/20 0 4 SPRING, RETURN 14 13
ROD 4 174 SPRING, SHUTTER 24 17
ROD 4 17 SPRING, TENSION 711
ROD 20 11 SPRING, TENSION/46 13 3
ROD, DRUG 10 29 SPRING, TENSION/86 56
ROD, TIE 10 20 SPRING, TENSION/86 7T .25
ROD/AMOBXZ95 30 SPRING,/D=6 %6 3
ROD,/M08X555 14 SPRING/HCO57 14 22
ROD/MOBXTS1 4 9 SPRING/HEO14 13 14




CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SPRING/HEO47 oA WASHER, PULLEY 10
SPRING/HEO49 3 5 WASHER, ROOT TENSION 14 6
SPRING/HELOO 14 28 WASHER, SP/Y 3 17 27
STAY, SHROUD Conp 110 WASHER, SP/M 4 17 13
STEP 15 14 WASHER, SP/M 8 2 14
STOPPER, BELT  COMP 13 8 WASHER, SP/N 8 16 11
SWITCH, HEAD LANP 17 4 WASHER, SP/N 8§ 2 21
SWITCH, KEY ASSY 17 20 WASHER, SP/M10 160 27
SWITCH, MERIT 17 25 WASHER, SP/M10 11 20
SWITCH, PUSH 17 29 WASHER, SP/M12 10 34
SWITCH, PUSH SET T 294 WASHER, SP/M12 14 8
SWITCH, SEAT ASSY 6 144 WASHER, SP/M14 20 29
SWITCH, SEAT ASSY i 14 WASHER, SP/M14 23 6
SWITCH, STARTER SET i1 15 WASHER, THROWER 23 12
TANK, FUEL 15 WASHER /(16516401 15 24
TIRE, TURF/14-3 12 1 WASHER/ I3X30%3 10 12
TIRE, TURF/18-8. 5 5 1 WASHERALIX30ES 11 15
TRIN/1X06%540 15 4 WASHER) [EH30%3 11 18
TUBE/140 5 3 WASHER ALIX30X3 1z 7
WASHER 10 15 WASHER/11X44X5 4 4
WASHER 1019 WASHER/14X47%07 8 B
WASHER 15 164 WASHER/14X55X05 20 27
WASHER 4 (35 WASHER/20X28X2 17
WASHER (9X24X1, 8) 15 16 WASHER/6X14X3 17 3
WASHER / M6 AN WASHER/9X22X2 23 1%
WASBER /M12 T4 WASHER,/9X32X2 16 3
WASHER /M12 10 33 WASHER/M10 3 09
ASAER /M12 4 3 WASHER/M10 10 26
WASHER /M12 14 25 WASHER/M10 11 1t
WASHER /M12 4 11 WASHER/N18 Toz0
WASHER /W12 4 15 WASHER /M3 17 28
WASHER, CAM 20 15 WHEEL, GAUGE FRONT 2l 15
WASHER, #fOLDER COVER 23 4 WHEEL, STEERING ASSY 11 ]
WASHER, PL/Y 8 b7 WHEEL/3. 546 COMP 12 2
WASHER, PL/% 8 5 10 WHEEL./3, 5X6 CoMP 12 24
WASHER, PLA<E 5 13 WHEEL/7. 0X8 COMP g8 2
WASHER, PLAN 8 T 15 WHEEL/7. 0X8 CoNp § Z4
WASHER, PL/N 8 13 11 WHEEL/GAUGE/REAR 21 22
WASHER, FLAM 8 12 18 WIRE/1. 2X100 2 3
WASHER, FL/M 8 14 10 WRENCH/PLUG 19 38
WASHER, PL/M & 14 14
WASHER, PL/#14 4 4
WASHER, PL/M14 3
WASHER, PL/M14 13 4
WASHER, PL /414 23 1

BH






LAPEL NATURE!

8eal - 21, av. de I'Agriculture - B.P.16
Z.l.&wBrézet - 63014 Clermont-Ferrand Cedex 2
41 04 73 91 93 51 - Télécopie : 04 73 90 23 11
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capitol de 612 000 €



